" ARMY EQUIPMENT
SUPPORT PUBLICATION
(EB/D/AN/03)

5800-H-262-412
September 1993

~GENDETEONS-F—RELEASE-

1. —TM%M%?maHaH-s«Pe—I—eaﬁ-eﬁ—by—*&h-e%lé—-@we:m-me‘r-lt—-fﬁa-r!-'-
-defense-purpeses—ontys . S

1 2.7 This-informaticn-must-be-accorded—the-same-degras—of
-éﬁ%li-lﬂ-‘i-tﬁ’-—{}r‘-@%&GHGHH—FI&_%—&E&GFE'E&—EH&PG‘EQ“by""t“hE*l;J%"
—Geverament- , ‘ , _ .

3. ‘44%4%4%*%3%1@1‘]“ﬁ%ﬂd’i%ﬁé&%ﬂqﬂy%%hmﬁeﬁéeﬁ '
-Bepartiments—of-the-reciplent—government—except—as—otherwise— O
-autherized-by-the-Mintstry—ofDefence—tArmyd—

| 4. 'wTh-i—s—-%ﬁ%a%ma—t—%e’n;—méy—t-ag'—sm'bﬂ‘eet—t—é-.p'P-Wa{-e-Tny—ewneel'-—lﬁ#-ght-s.—

COMMAND CONTROL COMMUNICATION AND INFORMATION (C°I) INSTALLATIONS IN.
COMBAT VEHICLE RECONNAISSANCE (TRACKED) SABRE - "

. INSTALLATION INSTRUCTIONS
. BEPRINTED INGORPORATING AMDT No. 1 -

S DOCUMENT IS —THEPROPERTY-BF -HER-BRETANNIC-MAC ESTY-S~GOVERNMENT,.
-ahd-is—issbed-for-the-information-of-such-persons-onty—as-need-to—
-Know-ts—contents—in-the-course-of—thedr—offetal—duttess—Any-persen—
-finding—this-decument—should-hand—Ht—to—a—British—forces—untt—er— '
Police—station—for—its—safe-return~to—the-MINISTRY—OF-BEFENGE,—
B-MEB-SY5—-ONDON-SHIA—2HB~with-partieulars—of—how-and-where—foundy

. THE-UNAUTHORIZED-RETENTTON-OR-DESTRUGTLON-OF ~THE—DOCUMENT-I5-AN- 4
OFFENGE-UNDER-THE—BF FECTAL-SECRETSACT-OF— 191189 (hen—-released-te.
| persons—outslde-Government—seryica-this--document—is—i-ssued.-on—a ;
personat-basis—and-the—tesipient—to-whom—it—is-entrusted—in—contidenca,-
whthir-the-previsions—ef-the-offictal—Seerets-Aet—191I~89—is—personally-
rasponsible—for—its—safe-custody—and—for-seetng—that—ts—contents—ape—
. |[~g¥setesed-onty-to—authertzed-persony)—— L

BY COMMAND OF THE DEFENCE COUNCIL

- Ministry of Defence
Publications Authority: | Electronics Branch REME

Service users should send their cbmments through the channel
“prescribed for the purpose 1n AESP 0100-p~011-013

| | Page (1}/(31)







ARMY EQUIPMENT
SUPPORT. PUBLICATION

* AMENDMENT RECORD

E800-H-292-412

T

Amdt Incorporated - Date Amdt| | Incorporated Date,
No, By (Signature) . | . No. By (Signature)
L "‘BLJQ7 _ 32
P c 33
3 , 4 34 |
4 ' ‘ 35
5 36
) 37
7 38|
8 39 |
9| 40
10 d Al.
1T 42
12 43
13 . 1 44,
14 | 45
1 :15 . 4h
161 a7’
17 : 48 -
1'8“ | :4‘9"
19 50
| 20 . 51
52
22 53
23 , | B4
24 85
25 ‘1 56
|26 57
27 58
28 59
29 50
. 30 ’ 61
31 62
Sep 93 I Page (ii1)/{iv)







ARMY EQUIPMENT S

SUPPORT PUBLICATION |
o CONTENTS
PRELIMINARY MATERTAL - -

‘ Front cover (title page)
Amendment record
Contents (this 115t)
Preface

Introduction

-Related publications
Associated publications
List of abbreviations

- 5800-H-292-412

Pagé

/(i1
(151}/%1v§
fv

“(vi

(vi]

(vi

Ev11

viy)
viid)

Warn1ng
Chapters ‘ o _ _
COMPLETE INSTALLATION ZNSTRUCTIONS
1-0 . Introduction to Ccmplete Installation Instruct1ons :
1-1 1Installation of UK/YRC 3534, UK/VRC 3538, Bas1c _Harness:and DCCU

-in CVR(T) SABRE

' CES BRICK THSTALLATION INSTRUCTIONS

CVR(T). SABRE"
CVR(T) SABRE
"CVR(T) SABRE
- CVR(T) ShBRE

Sep 03 | P

0 Inifoduction to CES Brick Insta11at1on Instructions
I Installation Kit E]ectron1c Equipment for Basic Harness. in.

Installation K1t E]ectronic Equ1pment for DCCY in

2 Installation Kit E!ectron1c Equipment -for UK/VRC 353A in.
-3 Installation Kit Electronic Equ1pment for UK/VRC 3538 in
. :

Page (v)




" 5800-H-292-412 : I h " ARMY EQUIPMENT
: . . ' SUPPORT PUBLICATION

PREFACE
Codified title:  COMBAT VEHICLE RECONNALSSANCE (TRACKED) CVR(T) SABRE

INTRODUCTION

1 Service users should forward-any comments on. this publication through the
channel prescribed in AESP 0100-P-011-013. _ ‘ ' ' o

2 The subject matter of this publication may be affected by Defence Council
Instructions (DCIs), Standing Operating Procedures (SOPs) or by Local
Regulations (LRs). When any such Instruction, Procedure or Regulation

contradicts. any portion .of “this publication it is to be taken .as the
averriding authority. o ' '

RELATED PUBLICATIONS )
3 The octad plan for the CVR{T) SABRE installation is shown balow:
'AESP OCTAD X

- CATEGORIES AND INFORMATION LEVELS.

Caiégory : _ 4 .o 5 ‘-7 ‘ :
' : 11213 ‘ ‘ 6 .
Level - 1212314 |1}j2]1)2

1 User/Operator TREE R I A AR AR N R A A

Uit Maintenance | * | * | * [412| % | * Qe pox [ xR w0 1+ |

2
3 "Field Maintenance| * | % | * | ® | % [ % | &7 % | % | % | ko ¥ ol
4

Base Maintenance | * | * | *

1.0 Purpose & Planning Information 5.3 Inspection Standards
2.0 Operating Information 5.4 Calibration Procedures
3.0 Technical Description 6.0 Maintenance Schedules
4.1 Installation Instructions : 7.1 TIllustrated Parts Catalogue
4.2 - Preparation for Special Enviromments 7.2 Commercial Parts List ‘
5.1 Failure Diagnosis 8.1 Modification Instructions
5.2 Repair Instructions 8.2 General Instructions

N P

ot published : - -+ Published as and when required

page (vi) . . e 59



ARMY EQUIPMENT

SUPPORT PUBLICATION

ASSOCIATED PUBLICATIOHS

M 0. 5800-H-292-412

4 The following publications are assoc1ated with this. installation:

IKEE for Basic Harness in CVR(T) SABRE
SABRE

.. Code Ho. Type Title
5800-A-200-821 ARESP - ¢y System Earth Bond Test1ng
6625-J-102 AESP - Tgst Set Bond ‘Resistance DT 109
5995-C~100-521 . AESP. C1 System Cable Repair Techniques
5995-C-110 AESP CLANSMAN Cable.Assemblies Manufacture
. - and Repair Detail
COMMS INST AQ09 EMER- Ma1ntenance of Eng1naev1ng ]ntegrnty
“Misc Instr Ne.3 -
TELS L800 EMER CLANSMAN Rad1o Contro] Harness
CES 46781 CES.
CES 44551 CES . IKEE for UK/VRC 353A in CVR{ g SABRE
CES 44548  CES - IKEE for UK/VRC 353B in CVR(T.
- CES 46782 CES IKEE for DCCU in CVR({T) SABRE
-CES 46783 CES - Installation of UK/VRC 353A, .
UK/VRC 3539 DCCU and Clansman Bas1c
‘Harness in CVR(T) SABRE
61172 UHB CLANSMAN Radio Control_Harness'~
61393 UHB

LIST OF ABB&EVIAT:ONS

Radio Station UK/VRC 353

5- The fo]]owing abbreviations are used in this pubtication:

AESP

" ARFAT

.CB2.

CBF

- CES

c’r

~CVR(T)
pCCy.

ECC

hex hd

182
1B3
IBI?

LR

1. h.s
Lg

P

'QFY

Sep 93

Army Equ1pment Support Publication
Adaptor, Radio Frequency Antenna Tun1ng

Crew Box 2 Set

‘Commanders Box Fixed

Complete Equipment Schedule

Command, ‘Contro1, Communication and Informat1on

Combat Vehicle Recona1ssance (Tracked)

D C. Charg1ng Unit

Emergency Crew Control

hexagon head

' .'IntercdnnectIng Box 2 Radio

Interconnecting Box 3 Radio
Interconnectqng Box 12 Way -

Left hand

“left hand s1de

Long .
Plated

Quantity -

Page (vii)




5800-H-202-412 D " ARMY EQUIPMENT
o . " SUPPORT PUBLICATION

RBJ ' Rotary Base Junction

. RH " Right hand
" r.hos. ~ right hand side
- OSt1 Steel
TUAAM _ Tun1ng Unit Automatic Antenna Match1ng
UHB . ' ster Handbook
UNC Unified Coarse
“ UNF Unified Fine
Yds . Yards
WARNIHG.

6 The f0110w1ng Warning relates to these 1nstruction5‘

SOLVENTS. _WHEN WOR ING WITH DEGREASING AGENTS ENSURE THAT BOTH IH
VEHTCLE AND THE WORKING AREA ARE ADEQUATELY VENTILATED.

~ Page (vifi) - I | Sep 93



ARMY EQUIPMENT .  5800-H-292-412

SUPPORT PUBLICATION -

CHAPTER 1-D _
INTRODUCTION TO CQMPLETE 1HSTALLATION INSTRUCTIONS

GENERAL

1 Command, Control, Communications and Information’ {C%1) installations consist

of different configurations of communications .and electronic equipment '
installed in specific vehicles, Each variant is intended for a particular -
role, and it is this which deterrines the content, lTayout of the installation
-and the way in which it-functions. : : g '

STRUCTURE OF CATEGORY 412
2 Categury 412 .of this AESP consists of two. chapters, 1 and 2 preceded by -

- some preliminary pages. Chapter 1' is divided into sub-chapters each of which .
.deals with a complete installation. Each sub-chapter contains a Comﬁlete
Equipment Schedule (CES) 'brick' diagram showing which bricks described in
- Chapter 2 are to be installed. Chapter 2 is also divided into sub-chapters
and each of these ‘describes the installation of one brick. o

3 These chapters between them describe in-detail the installation of the
individual CES items and the co-ordination of the installation to avoid
duplication of work. L x o

PURPOSE OF CHAPTER 1

4 The purpose of the following -instructions is to describe the actions
necessary to install the CES bricked equipment into a Combat -Vehicle
Reconnaissance (Tracked) CVR(T) SABRE. References are made to figures or
paragraphs. in the sub-chapters of Chapter 2 where detailed instructions for
the fitting of each part are given. Following the order in which the ‘
installation is to be carried out will resylt in an integrated installation .
with the minimum of manpower. ' L '

‘ : | . Chap 1-0
Sep 93 . I , Page 1/2







ARMY EQUIPHMENT .
SUPPORT PUBLICATION

Para

Cren s ta By

7
9
10

12 .

13

. CVR(T) SABRE FITTED WITH BASIC CLANSMAN -
RADID CONTROL HARNESS

CHAPTER 1-1

_COMPLETE INSTALLATION INSTRUCTION

‘ 5800-H~292-412
Inst Instr No. CO1

SUBJECT: Installation of UK/VRC 3534, UK/VRC 3538, -
- ~ Basic Harness and DCCU in CVR(T) SABRE

CONTENTS

GENERAL. "INFORMATION
Introduction
Estimated time required o

Action required by

“Stores, tools and test equipment
-Associated. publications :

Information .

INSTALLATION

Warning ’

Caution .

General notes '

Preparation of -vehicle
Function checks
Redundant items.

Installation notes (WARNING) (CAUTION) -

Table.

1

L1 s L N3

Sep 93

‘Cable routeing/connections

‘.." . Fig

CES. brick diagram

Location diagram : '
Cable routeing/connection diagram.
Interconnection diagram ~ radio
Interconnection diagram - harness

Page

718

O 'ch I

10
11/12

Chap 1-1
Page 1




5800-R-292-412 . - ARMY EQUIPMENT
Inst Instr No. CO1 = - . SUPPORT PUBLICATION

_ ‘ GENERALlINFORHATION
INTRODUCTION '

"1 The CVR{T) SABRE vehicle was the result of the ama]gamation:of a CVR(®) FOX
turret and a SCORPION hull, This instruction details the installation of two
UK/VRC 353 Radios in the 'A' dnd 'B' positions, a Basic Clansman Radio Control
-Harness and a D.C. Charging Unit (DCCU) holding three Clansman man pack radio
batteries. , : ‘ .
ESTIMATED TIME REQUIRED

‘2 The total time required to install this Complete Installation is 14 man
hours - broken down as followss - ' :

2.1 1nsta11aif0n of Basic Harness 6 man hours
2.2 ‘Installation of UK/VRC 353A Redio ~ 3 fian hours
2.3 Installation.of UK/VRC'353B Radﬁo 3 man hours
2.4 Iﬁsial]ation of DCCU o | 2 man hours{
- ACTION REQUIRED BY .
3 The following actions‘are'requireé: _
3.1 Units affected. When instructions have been received through staff

channels, demand the stores, and upon receipt, request REME to install the
equipment. . : ‘ T - :

3.2 REME and R, Signals Units-authorised to carry out unit. field and base
{REME orly} repairs. : S

3.2.1 Install the equipment as detajléd in these instructions.

3.2.2 Endorse the vehicle Togbook AB 413 (revised) with the
installation detdils. : .

STORES, TOOLS AND TEST EQUIPMENT
.4 The f011owing.5tdres; tools and'teét équipment are required}.
. 4,1 Stores to be demanded ‘ .
4.1.1 - CES 46783 'insta11ation of UK/VRC 353A, kaﬁRC 3535;

DCCU and Clansman Basic Harness.in CYR(T) _
SABRE - . - | Oty 1

4.2 Stores to be obtained locally

Approved degreas{ng agent,

4,3 "Stores to be manufactured

Nil.

Chap 1-1 ' : ’ ' ) : <
Page 2 ' R Sep 93



ARMY EQUIPMENT ' T . 5800-H-292-412
SUPPORT PUBLICATION Inst Instr No. COl

4.4 Special tools
N,
4.5 Test equipment . , ' L
4, 5 1 6625~ 99 786 5771 Test Sel, Bond Resistance DT 109.
ASSOCIATED PUBLICATIUHS ' |

5 The fo]]aw1ng pub11cat10ns are assocmated with th15 1nstal1at1on"

' Code No. - - Type =~ Iitle
- 5800-A-200-821 . AESP ‘ ¢’ System Earth Bond Test1ng ;
6625-J-102 . © AESP Tgst Set Bond Resistance DT 109
5995~C-100-521 -, AESP- . 1 System Cable Repair Techniques
5995-C-110‘ - AESF . CLANSMAN Cable Assemblies Manufacture
: ‘ - and Repair Deta1] .
o COMMS INST A0OY . EMER . "-'Ma1ntenance of Eng1neer1ng Integr1ty
Misc Instr No.3 '
TELS L80O . EMER : CLANSMAN Radlo_Control Harness -
CES 46781 - CES . IKEE for Basic Harness in CVR(T) SABRE
CES 44551 - CES - IKEE for UK/VRC 353A in CYR(T} SABRE
CES 44548 o GES - IKEE for UK/VRC 353B in CVR(T) SABRE
CES 46782 . CES . IKEE for DCCU in CVR(T) SABRE
CES 46783 - - . CES - - Installation of UK/VRC 3534,
o L L UK/VYRC 3538, DCCY and Clansman Bas1c
' Harness in- CVR(T) SABRE
- 61172 . Uks _ CLANSMAN Radio Control-Harness
' 61393‘ . - UHB .- Radio Statjon UK/VRC 353
INFORMATION ~ © T o '

6 :If any further information is requ1red regarding th1s 1n5ta11at1on,
app11cat1on should be made- to:

Commanding Officer :
.. Elgctronics Branch REME
* Leigh Sinton Road
MALVERN .
Nurcestershlre WR14 1LL

_ g1v1ng a11 re]evant deta1ls and quot1ng this AESP.
o INSTALLATION
WARNING

. SDLVENTS WHEN HORKING WITH DEGREASIHG AGENTS ENSURE THAT BOTH THE VERICLE
AND THE WORKING AREA ARE ADEQUATELY VENTILATED, :

~ | . o  Chap 1-1
Sep 43 o - L Page 3




5800-H-292-412 -~ - - - o ARMY EQUIPMENT
Inst Instr No, COL - _ SUPPORT PUBLICATION

CAUTION

EARTH BONDING. Earth bonding is an essant1ai part of the 1nsta]1at1on

Paor bonding will degrade the pérformance teading to reduced operational
range -and susceptibility to RF interference (RFI? " A1l earth bonding
points, harness braids, serews, tapped holes and braid contact area must be.
free from paint and degreased using an approved solvent., This also applwes
tu the ra1sed metal rzngs of harness control boxes base belting.

CES 46783 [ GO

INSTALLATION OF .
UK/VRG 3534, 3538,
DCCU & HARNESS

T

CES 45781 | 891 | |cEs 44531 B892 (CES 44548 | B03 | ces 45782 | B4
1KEE FOR IKEE FOR IKEE FOR - 1KEE FOR
BAS1C HARNESS ¥ UK/VRG 353A 1 _UR/VRG 3528 - peey . -
IN CVR{T) SABRE © IN CVR(T) SAHRE ‘ IN CYR(T) SABRE IN CYR(TY SABRE
2

Fig 1- CES brick diagram
GENERAL ROTES ' o

7 The recommended procedure for the use of- washers and earthing connections
_15 given in AESP 5800-A-200-821, General Instruction No. 1

8 The abbrev1at1ons 1.h.s. znd r.h.s. denote the. left and right hand sides of

the vehicle facing forward and viewsd from the rear of the vehicle. A1) other

references to the left and right hand are with respect to the observer facing .
- the front of the equipment.

Chap 1-1 S S B
Page 4 . -  —— o Sep 93



ARMY EQUIPMENT . " 5800-H-292-412

SUPPORT PUBLICATION ‘ . Inst Instr No. CO1
PREPARATION OF VEHICLE | |

9 Before commencing .installation, turn Battery Master Switch OFF.
INSTALLATION NOTES |

10 These notes are designed to enable the imstaller to avoid unnecessary work
during a multi brick installation. The information in brackets.at the end of
each paragraph depicts the brick installation number-and the figure or
paragraph number in that instruction. o o '

WARNING SOLVENTS - SEE WARNING.
‘CAUTION EARTHING - SEE CAUTION.

11 To install this Complete Installation refer to the cable routeing diagram
‘and interconnection diagram; Figs 3 and 4 respectively and carry out the
~ following: ‘ C . o s

11.1 Install Installation Kit ETectroﬁié Eduipment for Basic Harness in
. 'CYR(T) SABRE (BO1). Do not fit the Cover Platé, Blanking Plate and Gaskets
- to the LH and RH antenna outlets at this stage. - ' ‘

11,2 Route and connect all cable assemblies (BO1, Fig 11). Secure in runs
Toosely using the appropriate cahle clips., . . :

11.3 Install Installation Kit E1ectronic Equipment for UK/VRC 3534 Radio

in CVR(T) SABRE (B0Z)..

11.4 Install-Ihsta]]atﬁon Kit Electronic Equihment for UK/VRC 353B Radio
in CVR(T) SABRE (BO3). E— " S

‘11,5 Instal) Installation Kit Electronic Equipment for.DCCU. in CVR(T} = -

SABRE (B04).

11.6 Tighten all cable clips to séﬁure cable assemblies.
Function chécks |
12 Cérry out function checks as detailed in.the relevant chapter.

Redundant jtems

13 Retu}n é]1.redundant items to stores.

. : | . : o ' © Chap 1-1
Sep 93 o .= : ' Page 5




5800-~H-292-412 ' N o ARMY. EQUIPMENT
Inst Instr No. CO1 'SUPPORT PUBLICATION

DCCU AND -ARFAT'A’ o
BATTERY HOLDER - TUAAM'A’ "A'SET AIBASE

UKIVRC 353 CBF -

ASET
UKIVRC 353 ‘
‘BSET

" AREAT'® -\

Fig 2- Location di-agr;am

Chap 1-1 _ o ‘ .
‘Page s - o Sep 93



ARMY EQUIPMENT

SUPPORT PUBLICATION

Ref Ho.

part-No. |
1 ' EV943761/10
2 . FV563614/3
3 FY745757/176
4 FV745757/177
5 FV745757/179
6 FV745757/178
7 FV943856/1
8 - FV943864/1
9 FV745765/5
10 FV745756/7
T FV745755/3
12 FVO03B6O/1
13 FV745829/65
14 | FV745837/51
15 FV745811/54
15 FVO43761/11
17 FY943774/16
18 FV745757/174
19 FY745811/118
20 FV043811/16
21 . FV043811/11
22 'FV745829/65
23 FV745837/51
24 FV745811/54
25 FYO43761/12
.26 FV043774/17
27 FV745757/175
28 FV745811/118
29 FV943811/16
30 FY943811/11.
L 31 FV2050050/1
32 . FV2053549/1 .-

"New cab1é'c1igs

A

B 5340-99-771-6752 Qty 2
¢ 5340-99-736-2810 Qty 2
D 5340-99-771-6753 Qty 1
E 5300-99-771-6754 (Qty 2
F FV954639/27

G 5340-99-736-2808 Oty 1
H  5340-99-362-6580 Qty 2
J  5340-99-784-3906 Qty 4

Sap 03

5340-99-736-2809  Qty 1

Qty 1

TABLE 1 CABLE ROUTETNG/CONNECTIONS

Cable Type
| 2' way -

2 . way

12 + screen

* 12 '+ screen
12 + screen

12 + screen

10 + screen

6 + streen .

2 way

12 + screen
12 way:
4 ‘way

. co-ax .
4 way .
co-ax

"2 way
6 way
12 + screen

CO~ax .
‘ Braid .
» ‘Braid_

. dofax
<4 way.
co=-ax

2 wéy-
6 way

cosax
Braid
- Braid

g2 way
Braid

5800~H-292~412

Inst Instr Ne. CO1

" Route/Connection

182/1B3 - PDB

ECC - Light

-1B2/183 - CBF
. CBF - CB2

1B12 - CB2
1812 - 1B2/1B3.

CCBF - ALT

CB2 - ALT ..

. ECC - IBl12

112 ~ RBJ
CB2 - RBJ'
TEL - Radios

TUAAM A-Antenna A

ARFAT A-TUAAM A .

ARFAT A-TUARM A
_PDB - Radio A

IB3 - Radio A
ARFAT A-Radio A

Radio A-ARFAT A
Radio A-Farth
TUAAM A-Earth

TUAAM B-Antenna B
ARFAT B-TUAAM B
ARFAT B~TUAAM B

. PDB '~ Radio B

1B3 - Radio B
ARFAT B-Radio B

Radio B-ARFAT B
Radio B-Farth
TUAAM B-Earth

DCCU - PDB
BCCU. - EARTH

K 5340-99-452-3888 Qty 1

- L 5340-09-325-1947

Qty 1

~ Chap 1-1
- Page 7/8







ARMY. EQUIPMENT BN . 5800-H-292-417
SUPPORT PUBLTICATION | o ~Inst Instr No. COI

 TO'W SET A/BASE

1T RB

n
' NOTES e ' o )
£13 PLAIN NUMBERS DEPICT THE ROUTELNG AMD
"CONNEGTIONS OF CABLES. TO BE INSTALLED.

(2) wemsm  NEW CAHLE GL]PS, . _

|
Fig 3 Cable routeing/connection diagram

o ' o a ‘ - Chap 1-1
Sep 93 . I ' : Page 9




5800-H.292-412 T . ARMY EQUIPMENT
Inst Instr No. COL - - SUPPORT PUBLICATION

RHG LHS .
ANTENNA ELEMENT ANTENNA ELEMENT -

FV745828/85 . FV745829/65

TUARM BT ‘ _ TUAAM “A
FVa43811/11 Fvasae11/11] ,\l
. i . ’ - ’ . ‘_—
FY745811/54 L  eyrasey N
Y | Rveasesst V745811/54 . I/
& ——&y ARFAT L—L sear
) 'B' IA
|7 T T
UK/VRC 353 A"
: ol Fvasmsen
Aumo3 RGP === —». { TELEPHONE
28v
i Imm RF, FY843811/18 .
FY745811/118
FV745757/174
V8437747 |
FY943774/17 FVE43774/1€ {
: , 183
Fya43761711 - . (o
UK/VRC 353 ‘B’ FvB43761/12 } SUPPLY
.A\UDIC!:J 'REIE;I)-—————.—-.._.._._.}
28Y .
. l -IARF” RFO_FVE'QSBHHE
| e m e BAS1C HARNESS
y FV745787/175 | — RADIO
a FV745811/118 .
£

Fig 4 Interconnection diagram - radio

Chap 11 o | | o
Page 10 o . I . Sep 93 -



CT/TT sfeyg
1-1 deg)

ssaudey - webelp uoLlFBlysaseanr g 614

LW — e —

. SEINEYH ITEYE
i Zi/L92EFEAT ; 4“
I LL/LGZENEAS - 1
, - - BALALGZGR LA “ “
L=7=FErNTN] - - i £/3525020 ) I
. . . TR0 BLIY 1t
- {BFSESOZAd SyINNS ' rpsepvEad * - I
i : . [
. . . i
_ (JLA_ . Glac ! !
w . _ ' TL1/2208k A0 ¥ - ﬁ
- l. a!‘ A i . | P
Ziai - - Ead: \ o z8y
rrossbsozny T .
QL/1S2ERER] - _ _
olow -
AT 3 IR
Nmu
ﬂmm...m_.E
w LL/FLLERGAD
St - SLATLIEVEAd
i1 . : -
it L3100 o1dnY . e
L SV © SHORdTTAL
CETT - .
Ly LRI y r Jf ] Qe :
BLL/2525RAS M Jua8 oS oy m S21725eakend - fa@n g ) o/ LrEgeerEad
. : £dl R
I0J “OR J3suT gsul L
ar-26z-u-008s . .

Z0Z8H

Ajddis
ABZ.

sOLavy

oL

STWHIWYaL
LAY .
Dnm.__m

€6 dag

zoﬂﬁ:mﬁ L¥0ddns
INAIN03 e -






ARMY EQUIPMENT : [T . 5800-H-292-412
- SUPPORT PUBLICATION _ ) ) C

CHAPTER 2-0 |
INTRODUCTION TO CES BRICK INSTALLATION INSTRUCTIONS

RENERAL

1 Command, Control, Communications and Information (031) insta11qtions consist

of different configurations of-Comp1ete.Equ1ﬁment Schedule (CES) bricks
installed in specific vehicles as shown in Chapter 1. Each variant is

intended for a particular role, and it 4s this which determingés the content, =

layout of the .installation and the way in which it functiens.
PURPOSE OF CHAPTER 2 | S
2 Each sub-éhépter'of fhis'chapter (brick.ingtallatibh instructiﬁn) deals

with pne brick. If a complete installation were installed brick: by brick, .
‘much effort would he wasted in duplication and previous work ‘be unnecessarily

disturbed. Constant refererice should, .therefore, be made to the relevant part -

+ of Chapter 1 to ensure that each part of each brick is installed in its due
turn.  Each brick installation instruction includes a table listing all the

parts in the CES brick except fixings. A second table in each instruction -

1ists, in.matrix form, all the fixings reguired to secure each part in place.

3. The pufpose of each brick inSta11ation‘1n§trUction is to‘describe fully the
procedure for instal]ing one CES brick. By following the various instructions

. in the order Tlaid down in-the-appropriate Complete Installation Instruction in °

Chapter 1, the required variant is .byilt up on a modular basis.
TESTING | L

4 When a1 CES bricks have been installed the complete installation is to be
- tested as described in the appropriate part of Chapter 1. ‘ o

| o - | - | Chap 2+0
Sep 93 ‘ ] Page 1/2







© ARMY EQUIPMENT = R B ' . 5800-H-292-412
SUPPORT PUBLICATION _ ~ - Inst Instr No. BD1

" CVR(T) SABRE FITTED WITH BASIC CLANSMAN
'RADIO CONTROL HARKESS -

CHAPTER 2-1
CES BRICK INSTALLATION IHSTRUCTION

. SUBJECT: Installation Kit Electronic Equipment for
: Basic Harness in CVR(T) SABRE :

CONTENTS -

Para . o
GENERAL- INFORMATION
Introduction L
Estimated time required
Action required by o
. Stores, tools and test equipment
Associated publications
Information
INSTALLATION
Warning
-Caution .
7 General notes ' _
12+ Preparation of vehicle e . -
. Installation of CES items.(WARNING) (CAUTION) . - ‘ o
~ 13 Interconnecting box 2 radio (1B2), or interconnecting hox 3 (IB3) = -
14 Crew box 2 set (CB2) - . ' :
18 Commanders box fixed (CBF)
20 . Interconnecting box 1Z-way (IB12) v
23 Emergency crew.control (ECC) junction box No. 1
24 Telephone outlet box :
25  Brackets A
26 - Cover and blanking plates
28 . Plate radio mounting, '
29 Cable assemblies
30 Filter unit repositioning-
31- . Stowed items . '
32" Function checks
33 Redundant items-

T O PG PN

. Table _ ' ‘ o _ Page
1 Items required to install basic harness in CVR(T) SABRE - 15
2 Fixings detail ' : : S 16
Fig |

1 1B3 mounting - o N 8
2 (B2 mpunting.fdriver) ‘ ' R : : 6
3 CBZ mounting (operator) 7

' ‘ (continued)

S - - |  Chap 2-1
Sep 93 o ) : - Page 1




FB00-H-202-412 . : ]

Inst Instr No. BO1

Fig'

" CONTENTS (continued)

CBF mounting
1B12 mounting :
ECC junction box No. 1 mounting

Telephone outlet box mounting

LH and RH antenna base cover and b1ank1ng plate
Plate radio mounting .
Location diagram

Cable routeing/connection d1agram
Interconnection diagram

Chap 2-1 C - .
Page 2 | —____§

ARMY EQUIPMENT |
SUPPORT PUBLICATION

‘Page

8
9
10
TR
BV
13
17
- 19
20

Sep 93



ARMY EQUIPMENT . I 5800-H~292~412
"SUPPORT PUBLICATION - - Inst Instr No. BOI

GENERAL INFORMATION
INTRODUCTION ' '

1 The CVR(T) SABRE vehicle was de§e1oped aé a result of the amalgamation of a
CVR(W) FOX turret and a SCORPION.hull. This instiuction details the '
installation of the Basic Clansman Radio Harness fitted to CVR(T) SABRE.
ESTIMATED TIME REQUIRED | | |

2 The total time required to install the Basic Clansman Radio Control Harness
is 6 man hours broken down as follows: ' : .o '

2.1 Installation of Basic Harness = 6-man hours. | ""‘ | PR
ACTION REQUIRED BY T -
'3 The'f0115wing actions are hequiredz. |
3.1 Units affected, Whien fnstructions‘havé.beén received through staff - -

channels, demand the. stores, and upon receipt, request REME to install the
equipment. ‘ o : L

. 3.2 REME and R. Signals Units authorised to carry out unit. field and base
- {REME only) repairs. . ' L ‘ -

3.2.1 Insf@11.the equipment as détaiied 1n‘these‘instruﬁtions,

3.2:2 Endorse the vehicle 1ogbook AB 413 (revised) withgfﬁe' o
jnsta1lation:detaiﬂs. . ' _

STORES, TOOLS AND TEST EQUIPHENT -
4 The foTIowing.storés, tools and test gqufphent are regquired:
4.1 Stores to be demanded .-

4.1.1 CES 46781 Installation Kit Electronic Equipment ™ _
- - for Basic Harness in CVR(T) SABRE - Qty 1

4.2 Stores to be obtained Tocally

Approved degreasing agenfu

4.3 Stores to be manufactured’
R A o
4.4 SgeqiaT.toélg
NiT.

4.5 Test equipment
4.5.1 6625-99-786-5771 Test Set, Bond Resistance DT 109.

‘ | ' > | . " Chap 2-1
Sep 93 L —— - Page 3




5800-H-292-412 . ARMY EQUIPMENT
Inst Instr No. BOI : SUPPORT PUBLICATION

ASSDCIATED'PUBLICATIQNS

5 The following publications are associated with this instal]ation:”'

Code No. Type =~ Iitle

5800A=200-821 AESP ¢ System Earth Bond Testing -

(6625~J-102 . AESP Test Set Bond Resistance DT 108

5995-C~100~521 AESP - C°I System Cable Repair Techniques

COMNS INST A0OS EMER . Maintenance of Engineering Integrity

Misc Instr No. 3 L o B

TELS 1800 - . . EMER . CLANSMAN Radio Control Harmess

CES 46781 O CES. . IKEE for Basic Harness in CVR(T) SABRE

61172 UHB | CLANSMAN Redio Control Harness
INFORKATION | ' | o

6 1f any further information is required regarding this installation,
application should be made to: : '

Commanding. Officer

- Electronics Branch REME
Leigh Sinten. Road :
MALVERN
Worcestershire, ‘WR14 1LL.

giving all relevant details and gueting this AESP.
o INSTALLATION

. WARHNING _ |
SOLVENTS. WHEN WORKING WITH DEGREASING AGENTS ENSURE THAT BOTH THE VEHICLE
AND THE WORKING AREA ARE ADEQUATELY VENTILATED. - .

- CAUTION

- EARTH BONDING. Earth bhonding is an essential part of the installation.
Poor bonding will degrade the performance leading to reiduced operational
range and susceptibility to RF interference (RFI?. A11 earth bonding
_points, harness braids, screws, tapped holes and braid contact area must be |

free frum‘paint'and'degreased using an approved solvent. This also applies

to the raised metal rings of harness control boxes base bhelting.
GENERAL NOTES X

7' The recommended procedure for the use of washers and earthing connections
is given in' AESP 5800-A-200-821, General Instruction No, 1.

8 The abbreviations 1.h.s. and r.h.s. denote the Teft and right hand sides of
‘the vehicle facing forward and viewed from the rear of the vehicle. A1l other
references to the teft and right hand are with respect to the observer facing
. the front of the eguipment. :

9 Table 1 1ists the main kit items of this installation.

Chap 2-1 s - o .
‘Page 4 [ . Sep 93



ARMY EQUIPMENT I 5800-H-292-412
SUPFORT PUBLICATION . : Inst Instr No. BOJ

10 Table 2 lists the fixings, together with the operation for which each
fixing item is required. These operations are listed 1 to 1B in Table ? and
‘correspond to operations 1 to 18 in the text.

11 The number shown in brackets after an item designation refers to the item
‘number in Table 1. o - '

PREPARATION OF VEHICLE | | ‘

12 Before commencing insta]iation,?tﬁrn.éattery.Master Switch to OFF.
INSTALLATION OF CES ITEMS |

ARNING SOLVENTS - SEE WARNING. I

CCAUTION EARTHING - SEE cAUTION. . .
Interconnecting box 2»radi§ (1B2), or Interﬁuhngéting box 3 (IB3) . .
13 Fit the IB2 (14) or 183 (15) to the upper 1;h.§..péne1'of the furref, as
shown in Fig 1. Locate the four 1B2/IR3 fixing holes, Fit the UNC end of

© stud (21} in each of the tapped holes and secure tightly. - Fit the IB2/1B3

- over the studs and secure using eight off 3/B UNF nuts, 3/8 shakepraof washers
and 3/8 plain washers, (Operagion=1). . , .

NUT 3 -
,k”/(wASHEHSHAKEP 0OF b .p
€S)". . INTERMAL TOOTH 3/8 [
L WAS LAIN 378
_ o ,-HERR

sTUD Y5-—
xl. i

—~ 183 y

Fig 1 IB3 mounting

_ ' o ‘ Chap 2-1
Sep 93 - ] ' Page 5




EBO0-H-292-412 . . - ARMY EQUIPMENT
Tnst Instr No. BOL . | o SUPPORT PUBLICATION

Crew box z'sef {CB2)

14 Two CB2s (7) are fitted, one for the driver and one for the pperétor‘as
shown in Figs 2 and 3 respectively. : S

15 Locate the two CB2 fixing holes ih thé drivers compartment. Fit the UNC
end of -5/16 stud (20) in each of the tapped holes and secura tightly. Locate
the CBZ over the two studs and secure using two off 5/16 plain washers, 5/16
shakeproof washers.and 5/16 nuts. {Operation 2).

16 Locate the two-CBZ bracket fixing holes in the upper right hand rear side
panel of the turret. . Fit the UNC end of stud (21} in each of the tapped holes
and secure tightly. Position Bracket Stand-off {6) over the studs and secure’
using four off 3/B UNF nuts, 3/8 shakeproof washers and 3/8 plain washers.
“(Dperation 3). oL T e _

17 Fit the CB2 (7) to the Bracket Stand-off (6) using two off 5/16 UNF
. screws, 5/16 shakeproof washers and 5/16 plain washers. (Operation 4).

WASHER SHAKEPROOF 5116
" "EXTERNAL TOOTH
@,@ fnUT Bhg X2

JNWASHER PLAIN S
y:

_

 STUD %
Y]

cE 2
(DRIVER)

H6210
LY

Fig 2 CBZ mounting (driver)

Chap 2-1 - ‘
Page 6 IR | Sep.93



ARMY EQUIPMENT . : ' 5800-H-262-412
SUPPORT PUBLICATION o Inst Instr Ho. BO1

12 .

N i v
SCREW HEX HD 5118 5% .
WASHER SHAKE PROOF 9/16

INTERNAL TOOTH " : _
WASHER PLAN 516 - BRACKET STAND OFF

CB2 (OPERATOR) ,
@ FwD , /
' (I\S! . ‘

. \wASHEFiPLAiN% '
' Co WASHER SHAKEPROOF ¥181,, 4
' INTERNAL TOOTH

NUT 38 .

STUD %78 x2

Fig 3 CB2 mounting (cperator) - : ' ‘
: B ' ' ‘ : Chap 2-1 . =
Sep 93 ] - Page 7




'5800-H-202-412 [ ARMY EQUIPMENT
_ Inst Instr No, B0l o - SUPPORT PUBLICATION

Commanders box fixed (CBF) . -

18 Locate Plate Mounting (18) to the forward 1.h.s. of the turret as
shown in Fig 4 and secure using three off 3/8 UNC x 3/4:1g screws, two
off 3/8 UNC x 1 1g screws, five off 3/8 shakeproof washers and 3/8 plain

washers. {Operation 5).°

19 Pposition CBF (8) over the fixing holes on the 1.h.s. of 'P1a1f,e Mounting
(18) and secure using two off-screw hex hd M8 x 20, washer shakeproof .M8 and
washer plain M8. (Dperaticn 6). .- R o -

SCREW HEX HD MBX20

WASHER SHAKE PROOF
. INTERNAL TOQTH M8

%2 SCREW HEX HD x2
3181, . '

WASHER SHAKEPROOS

INTERNAL TCOTHIB

MOUNTING PLATE

.
/
0 q ‘
AN
o= a )
b @‘: .
W
X
. WASHER FLAIN %18 fond
' WASHER SHAKEPROQF
INTERNAL TOOTH %8 .
X3 scRew HEX HD ¥ x4
Fig 4 CBF mounting
Chap 2-1

Page 8 IR o Sep 93



ARMY EQUIPMENT : I ' 5800-H-292-412
SUPPORT PUBLICATION : ‘ ' _

Interconnecting box 12-way (iBlZ),

20 Secure Bracket Mounfing (3) to. the forward r.h.s. position ‘as shown in
Fig 6, using four off each §/16 UNC_ screws, 5/16 shakeproof washers and 5/16
plain-washers. (Operation 7), - ‘ ‘

2l Fit one Plate Adaptor (17) to the two LH fixing holes on.the Bracket
Mounting (3) and the other Plate Adapter (17) to' the two RH fixing holes on
the Bracket Mounting (3), using four.off each .5/16 UNF screws, 5316 '
shakeproof washers and plain washers, (Operation 8). . .

22 "Locate iBlQ (16) ‘over the two fixing holes in the Plate Adaptors (17) and
secure using two off each M8 x 20 screws, MB. shakeproof washers and M3 platn

washers. (Qperation 9).
| - ) . SCREWHEXHD Max20 ]
- " WASHER SHAKEPROCF b2
. INTERNAL TOOTH M8

. [-screw hexHoZhe x1 ek :
24 WASHER SHAKEPROOF
INTERNAL TODTH Bng

WASHER PLAIN %16

SCREW HEX HDS/6 x 518 ¢

. WASHER SHAKEPROOF
A4 < INTERNAL TOOTH 5/16

- H 6212

WASHER PLAIN 91ig

Fig 5 1B12 mounting

| o — ' * Chap 2-1
Sep 93 ‘ T Page 9

© Inst Instr No. BOL

A  MOUNTING BRACKET .
\/ PLATE ADAPTOR




5800-H-292-412 N ARMY EQUIPMENT .
Inst Instr No. BOL. | - SUPPORT PUBLICATION

Emergency crew control (ECC) junction box No. 1

23 Locate ECC junction box No. 1 {i0) over the four fixing holes on the
r.h.s. of Plate Mounting (18) fitted in para 18, and secure using four of f
each M8 x 16 screws, M3 shakeproof washers and M8 plain washers. Refer to
Fig 6. .(Operation-10). '

INTERNAL TOOTH Me

MOUNTING PLATE . H{SSHER PLAIN

Fig 6 ECC juncfion'box No. 1 mounting

Chap 2-1

Page 10 L Sep 93



ARMY EQUIPMENT ) . . '5800-H-292-412

- SUPPORT PUBLICATION . © - Inst Instr No, BO1
Telephone outlet box -

24 The Telephone Outlet Box (1) is mounted at the rear of the exterior r.h.s.
plate.. With reference to Fig 7 install the telephope outlet box as follows:

- 24,1 Remove the cover from thé‘Telephohe Outlet Box {1).

24.2 Feed the shorter conductors of Cable Assembly from the Jucon

connectors in through the .conduit gland in the side of the telephone outlet

box and connect them to the appropriate terminals on the terminal board

fnside the outlet box. Secure one end of the plastic conduit covering the
. harness to the conduit gland in the side of the outlet box. =~ ' .-

24.3. Feed the free conductors of the harness into the interdor of the
turret via a-conduit gland in-the side of the antenna base support, Secure
the free end of the plastic conduit to the conduit gland. o

24.4 Position the Gasket (12) over the appropriate securing holes in the

turret side plate and secure the Telephone Outlet Box (1)-using two off

each 5/16 UNC screws, 5/16 shakeproof washers and 5/16 plain.washers.
{Operation 11). - ‘ S

24,5 Replace the cover on the Te]éphéne_Outlét Box (1). ‘

. SCREW- HEX HD Bnigxiie-

WASHER SHAKEPROOF 3
INTERNAL TOOTH 5716

. WASHER PLAINS/16

My,
S,
N
)
\

TELEPHONE OUTLET BOX \§*§§§

HB214

Fig 7 Telephone’ outlet hox mounting

Cean . : ' _ : . .- ' Chap 2-1
Sep 93 _ L | . Page 11




5800-H-292-412 T | ARMY EQUIPMENT
Inst Instr No. BOI | SUPPORT PUBLICATION.

a

Brackets

25 Locate the fixing holes for Bracket 10 Way Plug (4) on the turret interior
below the RH radio position and for Bracket 7 Way Socket (5) below the LH
radio. position. Secure using two off each 1/4 UNC screws, nuts, shakeproof
washers and plain washers for each bracket. {Operatien 1Z). ’ '

Cover and blanking plates

26 Fit Cover Plate (9) and Gasket [11) to the LH and RH antenna outlets,
refer to Fig 8. Secure each using six 1/4 UNC screws, shakeproof washers and
plain washers. (Operation 13). : S : : : '

27 -Fit Blanking Plate (2) and Gasket {13} in place over each of the two
antenna outlets and secure using three off each 5/16 UNC screws, shakeproof
washers, and plain washers for each outlet. (Operation 14).

SCREW HEXHD Max 3t [
__WASHER SHAKEPROOF * %6

4~~~ INTERNAL TOOTH V4
@4 . WASHERPLANTi4

COVER PLATE -~ &

8 WASHER PLAINSN6 9 ©
* 134 WASHER SHAKEPROOFﬁ
INTERNAL TOOTH 5/16 o
SCREW HEX HD 5/16xY2
NOTE .. L
ANTENNA BASE 'A' AS SHOWN
ANTENNA BASE'B’USES IDENTICAL FIXINGS
"Fig 8 LH and RH antenma base cover and blanking plate
Chap 2-1

Page 12 o I o Sep 93



ARMY EQUIPMENT C I 5800-H- 297-012
SUPPORT PUBLICATION . . Inst Instr No. BO1

Plate radio mounting

28 Position the P]ate Radio Mounting (19) over the fixing ho1es on the rear
sill as shown in Fig 9, and secure using eight off each 1/4 UNC screws
shakeproof washers and plain washers. (0perat1on 15). .

SCREW HEX HD "ﬂ. 2| -
WASHER SHAKEPROOF L , o
IHTERNAL T00TH Vi [ 0

wASHEﬁPLAnqva

PLATE RADIO MOUNTING
FWD

H6216

Fig 9 Plate radio mounting

' - Chap 2-1
Sep 93 . I o Page 13




5800-H-292-412 | IR ' ARMY EQUIPMENT
Inst Instr No. BOL _ L _ SUPPORT PUBLICATION

Cahle Assembiias '
29 Route and connect all Cable Assemblies as shown in Fig 11, secure in runs
.using Cable Ties (34). ‘Secure Cable Assembly (28) and (29) using four off.
each 4-40 UNC screws, nuts, 0.116 I/D shakeproof washers and 0,135 1/D plain
washers. (Operations 16 and 17). .
Filter unit repositioning _
30 Locate the Filter Unit over the top RH two fixing holes on the Plate
. Mouriting (18) and secure using two off each Mo x 16 screws, M6 shakeproof
washers and Mg plain washers. (Operation 18). '
Stowed items ' .
31 “Stow items (35) to (45) appropriafe]y on the vehicle.
Function thecks - ' ' ‘
3z Set the Battery Master Switch to‘ON, connect headset assemblies and carry
out a functional test of the intercommunication facility at each operating
position. ' C
Redundant items

.33 NiL.

Chap 2-1 - o o
Page 14 : - Sep 93



51 =fed . I £6 dag
1-z dey) N )
T g13-/11-86-0288 ; PEST UCLSHEIXT OLPAY . Gf
I D/85-029-66-G365 {0Jquoy stowey 3aspueH  gp
-1 99E8-6%9-65-5065 . sy £f
’ I [OEB-E01-66-50 10 -t SQADSE B19R} 014 2t -
T ¥FI9-LI11-66-0289 : ndd T
T E405-£E1-66-0285 . © NdY  OF
Z [995-029-66-5965 UD3Ms - Alquassy apqey.  gE
T OEZ0~I06-56-5065 B7 245 puey sueydouoty  ge
T 99¢9-0£9-66-G665 . 87 Wz pajiod puao) g
£ /E¥5-228-66-5955 Joyeaidsay Jeap olpny O
T 9205-129-66-0285 satdeljouy fieg gg
- SWalE DoMOZS.
PR - A sali 8[qe) g
salpey =131 [ 6088-/ES-56~G568 I1/69BEL6Ad Aquassy s|ge) g2 .
C8Y ~ 243 T CIG[-PEQ-56-5865  E/SS/SHIAL A|lquassy slqe]  zg
PRy ~ 214L T £Y64-199-56-5665 - £/95/50/A3- A quessy 3[q2] £
2iE1 - 203 T 0Z6p-T99-66-SG65  G/50/GpFA4 flquessy ajge]  [E .
179 - 283 T ZE6b-109~66-5665  ©/FYBEVORd Alquessy a|qe}  §Z
LW - 392 T £E64-199-66-5665- T/GS8EV6Ad - Llquassy s[qe] . gz
Ef281-218] T B16v-199-66-5569 BLI//G/ST/AL -Alqusssy apgey | /7
ZH) - ZE91 T 616F-109-66-5669 6LT//5I50/A4 Ajquassy ajgey gz
282 - 483 T - LI6%-199-66-GARS £/1//5/58/0d Apquessy a[qe] gz
48)-£91/291 T 9T16F-199-66-5665 9/1//5I58/04 ALquassy alqey g2 -
14DET - 333 T 62G9-9E9-66-028S  E£/UTOEOGAL Alquassy siqey £z
-H04-E81/281 T S261-199-66-5665 OI/19/546AL - f|quassy spqey  Zz -
. Sal{qEassy a[ge)
. 9 S5T90-ST2-66-/05% ¥I0066A PMs 12
: ¢ O6BZ-PE9-B6-/DEG-  #P99S/Ad . AND - JNn STSS BMIS - Q7
. T £910-005-66-0285 £90066Ad ~ Burjunow oipey slerd I
I 6¥80-BEE-56-0285 ITZ06EN2 Burjumoy =3e1d - BT .
2 P921-212-56-028% D90066AL doydepy a3eyg /7
1 1126-G.£-56-0285 0950664 2Ydr 9t
ZAT J0 €41 T "OTT9~L11-B6-0285 AT &1
£HI 40 Z8D' T 0SZ9-(11-56-0¢285 : . 29l 1
© .2 8905-929-66-0LES BE550LAL Wseg  £1
) T A9B0-YE£9-66-0EES PEY09LAS 3se) 21
2 ZBOT-6F6-5A—UEES 1 *oj-3sey [
"1 b628y-818-6A-DT19 - £2520/A4 T O Xog uolioump 333 gt
.2 6282-E9-66-0285 1926£9Ad - 3IRld J49A03 & .
X 1 80BY—/11-56-G685 : ) 443 3
- T ITGY-LIT-66-G685 ) -2 L
1 /806-0Y9-66-0285 0581841 $10-DUEIS ‘39%0m4g q -
) I BRLT-50¥-66-0¥ES 992066A4 12y005 Amy 7 - ayoedg -
I II69-00L-66-0p€S  [9g066A4 Dnigd AN pr ~ 3=vdeag ¥
T -5805-0¥9-66-0285 OZTZTEA Burjunoy. 3eyseay - £
- T PYES-PES-66-0P99 . - 9AGOG/Ad c3Eid Guiyterly 2
b I808-FEY-B6-065 . DLPGD/Ad  Pe|3ng Suoyds|a) Assy f
. A1} “Of Joeis oyey "oH Ad uoL jeufisag u=3T . .

Taays (L)¥AD KL SSIHUVH JTSvA TIVISHI OL GTUIODTY SHILI T Tievl .

108 *ON WIsuT Isu]
Z14-262-H-0085

_ NOLIYITTEAE L¥0ddNS
' LEHAINDT AWYY



5800-§-202-412
Inst Iasir Ke.:BOL

IB2 or IB3
CE2 {Driver)

Bracket stand-off {CB2}

CB2 (Operator)

- Plate mounting (CBF)

€BF .

Bracket mounting {1B12)

Flate adaptor {IBIZ)
1812

. ARMY EQUIPHMENT

. . o . , . SUPPORT PUBLICATION
TABLE 2 FININGS DETRIL . -

14, ECC junctiom box Ho. 1
- 11: Telephione sutlet box

12. Brackets LH and RY

13. Cover plate

14. Blanking plate

15. - Plate radio mounting

18. {able assembly {FV943855/1)
“17. Cable assambly {FV843854/1)

18, Filter unit repositioning

. . Besignation

=wz\w¢ He.

16

17

13

Screw, hex Hd 4-40 UNC x 1J2 1g stl zinc pl
Screw, hex hd 1/4 UHC x 172 1g stl zinz pl =

Screw, hex hd 174 INC x 3/4.1g st? zinc pl
Screw, hex hd 5/15 UNC x 1/Z 1g sti zinc pl
Serew, hex hd 516 UNC-x 5/8 g st? zinc pl

Screw, hex Hd 5716 UNF x 374 lg sti zinc pl
Screw, hex hd 5/16 UNF x 1 Tg sti zinc pl
hex hd 3/8 UNC x 3/4 1g-st1 zinc pl
hex hd 3/8 UNC x 1 g st1 zinc pl -~
Screw, hex hd M6 x 16-1g sti zinc pl

Screw, hex hd M3 x 16 1g st] zinc pl
Scraw, hex hd M8 x 20 ig stl zimc pl
Hut, Ordinary 4-40 UNC stl zinc pi
Hut, - Ordinary 1/4 UNC st] zinc pl
Hut, frdinary 5/16 UNF stl zinc pi

Hut, Ordinary 3/8 ORF stT zinc pl . -
Washer, shakeproof internal tooth .116 I/D st
Washer, shakeproof internal tooth 14 stl
Washar, shakeproof imternal tooth 5/10 sti
Washer, shakeproof internal tooth 3/8 st

Washer, shakesproef external tooth 5/16 stl
Washer, shakeproof infernal tooth M6 sil
Washer, shakeproof internal tooth MB stl
Washer, plain .135 I/D stl S
Washer, plain 1/4 stl

Washer, plain 5/16 st1 °

Washer, plain 3/8 stl

Washer, plain MG stl .
Washer, plain M§ stl

5305-89-945-8424
5305-89-941-0685
5305-93-941-0687
5305-99-841-03526

| 5305-99-941-0697

5305-89-941-0525
5305-55-941-0527
5305-98-941-0712
5305-59~341-0714

5305-93-122-5360

5305-99-122-5305
5305-99-122-5366
5310-99.-041~2405
5310-89-120-9316

5319-39-941-08235, ‘

[ 5310-99-941-0926 -

5310-98-120-5040
5310-99-100-6945
5310-99-101-0187
5310-99-912-9583

5§310-99-100-6941
5310-03-138-8379
5310-99-635-4996
5310-05-120-1021
5310-59-120-4032

5310-99-941-8386
5310-99-941-8635
5310-99-122-5474
" 5310-99-122-5475

. Gpereticn Ko.
3lalsls| 7l alolwinn|lzzlizliais
) 8
.1 12
. .
4 2
z - .
1 : ]
3
5 .
. 4
z | 2 .
p -
4 R
.4}z 8
2 z | a) 4 2 1 &
4 5
z | a
4112 8
2 P 2 6
4 {5
2 -2 4

_Chap. 2-1
Page 16




ARMY EQUIPMENT :
SUPPORT PUBLICATION

_ Sep 93

Fig 10 Location diagram

5800~H~292.412

Inst Instr No. BO]

Chap 2-1
Page 17




5800-H-292-412

Ref Ho.
1

[F53 u8]

-~ CABLE ROUTEING/CONNECTIONS

Part Mo,
FV943761/10
FV563614/3
FV745757/176

FV745757/177

FV745757/179
‘FV745757/178

FV43855/1

FV943854/1
FV745765/5

FV745756/7
FV745755/3

FV043869/1 .

New cable ¢lins

TCrRoeT@oTMmOOoOmD

5340-99-736-2809

5340-99-771-6752
5340-96-736-2810
5340-99-771-6753
5340-99-771-6754
FV964639/27
5340-99-736-2808
5340-99-362-6580
5340-99-784-3906

5340-99-452-3888  Qty 1
§340-09-325-1947  Qty 1

Chap 2-1

Page 18

Cable Type

T2
2

12

12
12
12

10
)
2

12
12
i

way
way

+

+
+

+.

screen
SCrecn
screen
screen

screen

screen
way

screen

way
way

ARMY EQUIPMENT
SUPPORT PUBLICATION

Route/Connection

IB2/1B3 - PDB

ECC - Light

182/183 - CBF.

CBF - (B2
IB12 - CB?
1B12 - IB2/IB3

CBF - ALT
CB2 - ALT
ECC ~.IB12

IBL2 - RBJ

CB2 - RBJ .
TEL - Radios

Sep 93



C o Tzdeyy

1 abeg4

.+ 108 “oy MsuI sy
21y-262-#-0085

L I .. g6 dsg

. weaberp uoljosuuod/Buiainog apgey 1T Big

54173 VY HIN wum 2D

“EITIVISNT 38 0L £379¥D 40 SNOLLIINM0D
ONY SHI3LN0E FHL 13Ed30 Sd8ANK NIV T
’ o ©T* 53108

NOLLYITI8Ad 180ddns
.I. . Euzn::cm»zﬁ



:  JRMY EQUIPMENT
SUPPORT PUBLICATION

5800-K-292-412
Imst Imstr Mo. BOl )

INT
ﬁ<dn,mqm.w.-._qm . LIGHT

Fy¥84326s5n w
= o ;
- TELEPHONE FU9438551 _ cOMHMANDERS
FY5E3614/3
- . : ouUTLET AUBID OYTLET r =635
. N . ) [
. |
’ . : ) - €EC JURC -
: , T - Box
. N . ° FY7L5T55/3 ) Hol Mk2 R
- . o F 994288301 . : caz ) : ‘ .
. > - . . DRIVERS
’ ’ . ) . ) * . FYTR576545
. : ’ . 1 aumo /
) FYSLaTEING ’
B2 - F POB - ‘ 3
i FY45TSTATT
et

FY9438 6811 . . B ’ .
W o : * FYaz2854H  CunNERS - .
. AUDIQ QUTLET .- ’
. ] X . F¥TL5TSEIT ~ ' - o .
) ’ | : , FY745T57478 i ) - .

Hé204

.nm-

Note... ' § .
are existing vehicle fittings :

Ttems identified &s

Fig 12 Interconnection diagram .
Sep 93

Chap 2-1 ‘ .
Page 20 . : . B



ARMY EQUIPMENT L : © BBO0-H-292-412
SUPPORT PUBLICATION

® S CVR(T) SABRE FITTED WITH UK/VRC 353A RADIO
CHAPTER 2-2
CES BRICK INSTALLATION INSTRUCTION

. _ SUBJECT: Installation Kit Electronic Equipment for
- ' ' ' ' UK/VRC 3534 Radio in CVR(T) SABRE

CONTENTS

Para : -
GENERAL INFORMATION
Introduction S
Estimated time reéquired
Action required by N
Stores, tools and test equipment
Associated publications - -
Information - .
- INSTALLATION
Warning -
Caution S
7 General notes - .
12' Preparation of vehicle
Installation of CES items (WARNING) (CAUTION).
L 13 Antenna base radio A T 3 . ‘
Lo 16 TUAAM A ) ' ' . - o
, 17 ARFAT. A S oY - ' : '
18 Radio mounting bars
19 UK/YRC 353A radio -

L
[« R -y X

22 Cable-assemblies
23 . Function checks
24 Redundant {tems

| 'l'.' : fabTe

C, _ . ‘ - . Page
1 Itéms.regﬁired to install UK/VRC 353A Radio in CVR(T) SABRE 7
2 Fixings detail ‘ ' ‘ - : 8
Fig
1 Antenna base assembly . 4
2. TUAAM and ARFAT mounting 5.
-3 UK/VRC 3537 radio mounting 6
4 lLocation diagram ‘ 9
5 Cable -routeing/connection diagram 11
& Interconnection. diagram 12

. : : : Chap 2-2
Sep 93 o - T - C Page 1

Inst.Instr No. BO2




5800-H-292-—:412 . R
Inst Instr No, BOZ ‘ .

GENERAL IMFORMATION
INTRODUCTION '

ARMY EQUIPMENT

SUPPORT PUBLICATION"

1" The CVR(T) SABRE vehicle was deve]oped as a result of the ama1gamatxnn of a-
CVR{W) FOX turret and a SCIMITAR/SCORPION hull. This instruction details the

‘ '_1nsta11atwn of ‘a UK/VRC 353A Radio fitted to CVR(T) SABRE,
; "ESTIMATED TIME REQUIRED

2 The tota] time requ1red to install the Ba51c Clansman Radio Control Harness\

i5 3 man hours broken down as follows:

2.1 Installation of UK/VRC 353A Rad1o 3 man hours.

ACTION REQUIRED BY

3 The following actions are required:

3.1 Units affected. When instructions have been received through staff
channels,. demand the stores, and upon rece1pt request REME to install the

equ1pment

I, 3 2 REME and R. S1ana1s Units autharxsed to_carry. oyt unit., field and base

(REME only) renairs

23.2. 'InstaT! .the equipment as detailed inlthése Anstructions.

3,2.2 Endorse thie . vehicle 1ogbook AB 413 (rev1sed) with the

installation details.

STORES, . TDGLS ARD - TEST EQUIPHENT

.8 The fo11ow1ng stores, tools and test equipment are required:

4.1 Stores to be demanded

4.1.1 CES 44551 Installation K1t E1ectron1c Equipment
. - * for UK/VRC 353A Radio in CVR(T) SABRE . Qty 1

4,2 Stores to be obtained
Approved degreasing agent,
4.3 Stores to be manufactured
CNiT.
4.4 Special tools
| Ni].
4.5 Test equipment

4.5,1 6625 99-786-5771 Test Set; Bond Resistance DT 108.

Chap 2-2 | |
Page 2 - .

Sep 93 _"



ARMY EQUIPMENT | - ' 5B00-H-292-412
© SUPPORT PUBLICATION - | . Inst Instr No. BO2

ASSOCIATED PUBLICATIONS

5 The fol]owing publications are associated with this installation:

‘Code No. Type . Title _ L
5800-A-200-821.  AESP  C’I System Earth Bond Testing
6625-J-102 . . AESP Test Set Bond Resistance: DT 109
. 5995-C-100-521 AESP C°X System Cabie Repair Techniques
(COMMS INST A00S  EMER- . Maintenance of Engineering Integrity
Misc Instr No. 3 S o K S
CES 44551 CES IKEE UK/VRC 3534 in CYR(T) SABRE
61393 URB Radio Station UK/VRC 353
INFORMATION ' o

6. If any further information is required regarding this installation,
-application should be made to: ‘ : :

" Commanding Officer
Electronics Branch REME
‘Leigh Sinton Road ‘
MALVERN "
Worcestershire, WR14 1LL.

' g%viﬁg all relevant details and_quoting this‘AESP...

A ©nsTALLATION

WARNING * L | , .
Rl R S T e o s e e

CAUTION . o o :

EARTH BONDING. Earth bonding is an essential part of the installation.
Poor honding will degrade the parformance feading to reduced operational
- range and susceptibiiity to RF interference (RFI}. AlY earth bonding
points, harness braids, screws, tapped holes and braid contact area must be
+ free from-paint and degreased using an approved solvent.  This also applies .
to the raised metal rings of harness control hoxes base belting. ‘

GENERAL NOTES

7 The recommended procedure for the ise of washers and earthing connections
1S given in AESP 5800-A-200-821, General Instruotion_No. 1. o

8 The abbreviations: 1.h.s. and r.h.s. denote .the left and right hand sides of
the vehicle facing forward and viewed from the rear of the vehicle. ATl other

references to the left and right hand are with respect to the observer facing
the Tront of the equipment.

9 Table I Tists the main kit items of this installation, -

| - | . " Chap 2-2
Sep 93 I " Page 3




5800-H-292-412 T \ ARMY EQUIPMENT .
Inst Instr Na. BOZ N .+ © SUPPORT PUBLICATION

10 Table 2 lists the f1x1ngs together with the oparation for ‘which .each
fixing {tem is requ1red These operat1ons are 11stad 1ta7 in Table 2 and

l'correspond to nperat10ns 1 to 7 1n the text.

11 The number shown in brackets after an item de31gnat1on refars to the 1tem
number in Table 1. ;

- PREPARATION OF VEMICLE _ |

12. éefore commencing'fnétajlation, turn Battery Master‘ﬁwiich to OFF.
- INSTALLATION OF CES ITEMS |

WARNING - SOLVENTS - SEE WARNING.

CAUTION ~ EARTHING - SEE CAUTION.

~ Antenna base radio A

13 Remove. the antenna cover plate, and gasket {fitted in BOl) from the A
radio antenna base outlet located on the veh1c1e LH side. Retain with the

fixings for p0551b1e future use.

14 Feed the stra1ght end of Cable Assemb1y (14) from inside turret through
the centre hole in the antennd base mounting bracket {1.h.s.) and connect to-

. the Antenna Base Assemny (1).

15 Securs thé Antenna Base Assembly (1) to the mount1ng bracket As. shown in
' Fig 1. (Operatien 1)

ANTENNA ELEMENT

BOLT HEX HD
Zaxs =
23 WASHERSHAKEPH
.| INTERNALTOOTH a7 §
WASHER pLAIN T4

h!ﬂLFWD ' ‘Wmff»
F”gﬁ::::::; BASE MOUNTING {'A*SET]

Fig 1 Antenna base assembly

H 6220

TUARM A | |
16 Fit the TUAAM (12) to the interdor turret LH side, as shown in Fig Z:

16.1 Ensure that the T.h.s. pTate is dr111ed 1n accordance with EMER Comms :
Inst J 705, Instr-No. 0, Issue 2. _ _

16.2 Locate the fixing ho1es on the interior turret 1.h.s. rear for the.
‘ mounting plate. .

Chap” 2-2 ‘ | L o | o
Page 4 . [ , Sep 93



ARMY EQUIFMENT BN . S800-H-292-412

SUPPORT PUBLICATION . _ _ Inst Instr No. BO2

16.3 Fit Mounting Plate Assembly (9) over the filxing holes and secure,

Bacure one end of Lead Electrical (22) under the front RH Eixing acraw i
{Operation 2}, . , . . ‘ !

16.4 Assemble Bushing’s Rubbar (5 and 6) on TUAAM (12), refer to Fig 2.

!
16.5 Fit-TUAAM (12) over the four studs on the Support Assembly (11). o i
that with the TURAM facing forwsard the slotted part ¢f. the support i
assenbly is on the r.h.s. of the equipmerit, and sacure (OPeration 3.

16.6 Pit the support assamhly and TUAAM to nhe Mounting Plate Assembly N
~{9) fitted in para 16.3, and secure. {operation 4). N i

16 7 c0nnect the free end of cable Assambly (14) and Lead Elactrlcal
{22) to the TUARM (12) : .

WAT A,

a7 . Locate the AREET (4} oVer the cwo remaining holes on the Mounting Plate
Assemnbly. {9) and sacure. Refer to Fig 2, (Operatibn 5}.

NUT

WASHER PLAIN .
BUSHING RUBBER
{CoNICALY . .
- BUSHING RUBBER
{SQUARE)

SYPPORT Assmaw
SCREW HEX HD w2
.Bi6x5ig

WASHER SHAKEPROGF
INTERNAL TOOTH 5/16

WASHER PLAINSME

ol PLATE MOUNTING -
ASSEMBLY o

) ) . . o« .
WASHER SHAKEPROOF - _ o :
INTERNAL TODTH M - —, . ' L ‘
* WASHER 5HAKEPRO0F
SCREW HEX HD INTERNAL TOOTH 8115
RILTIEE ; .
FWD ) f x2 , !
Flg 2 TUAAM and ARFAT mounting
Chap 2-2

Peb 97 '(Amdt 1) N . © Page 5




5800-H-292-412 . o IR ARMY EQUIPMENT
Inst Instr NG. BOZ . o SUPPORT PUBLICATION |

Radio mounting bars '

. 18 The UK/VRC 353A Radio is mounted on the rear sill to the r.h.s. of the
B Radio set position. -Fit the UK/VRC 3534 Radio as shown in Fig 3:

18.1 Remove the radio tray from tha rear sill piate and retain the
fixings. , '

-18.2  With reference to Fig 3, Fit a pair of Shockmounts (10) to Mauntmg
Bar'LH (7) ‘and Mounting Bar RH (8).. (Operation 6)..

18.3 Position the radw tray so, that the slot is on the RH side.

18.4. Fit the mountmg bars and assembled shockmcunts to the Ainner.- two sets
of four holes on the r.h.s. of the radio tray, ensuring that the mounting.
bar ‘securing c]amps are towards the front. (Operatwn 7).

- 18.5 Replace the radio tray and secure with the retamed fixings.. Secure-
one.end of Lead E]ectr1ca1 (21) under the. front LH cable ciip.

UK/VRC 3534 radi o

19 Unscrew and pull for'ward the clamping screws. on the radio mounting bars.
Locate the V-shaped slot entrances in the rear base of the radio with the
alignment keys on the mountings, and slide the radio .to the rear of the
mountings until it engages with the dovetail wedges.

20 T1ghten the clamping’ screws at the front of. the rad1o mounting bars to
secure the radio in position.

NUT PLAIN 1032 UNF o ®
%16 < WASHER SHAKEPROOF /,@ | MOUNTING BAR L, H
INTERNALTOOTH 316 B, _SCREW SKTHD
WASHER PLAIN1E E “Mex30  (x4)

MOUNTING AR RH.

SHOCKMOUNT (%4)

\WASHER PLAIN M6
WASHER SHAKEPROOFL, ,
JNTERNAL TOOTH M§

‘ NUT PLAIN Mé

SCREW CSK HD
10-32xVAUXIE). s s

Fig 3 UK/VRC 353A radio mounting

Chap 2-2 B - ‘ o '
Page 6 ‘ = o Sep 93

b 1



(1 pwy) 6 g24

YIJBI-W¥VINL T -. G910-199-65-565% Wﬁ\ﬂﬁmmvm>u l2diJ1a28|3 pea 22
YlJ2g-01pY T QE6¥-189-65-5H65 51/TIQCPEAL 1821433813 pea 12
Ivdyy-oLpey T 226%- Bm 65-9665 8IT/TI85PFAd £1quassy @1qe) ae
OLDRY-LIVAHY-T 167-199-66-5665 #LT/LSISP/AL flquassy a)qe) BT .
Qkpey - €81 T BZBY-199-66-5665 ST/pZLCPBAJ £1quassy a|qeq at
oLpaY - 80d T 526b-199-65-5665 I1L/T9£EP6A- flamessy ajqep fAs
WYY0NLE-1¥dY¥ T Q0SL-{3-66-5655 ¥5/TISSHIAL Aiquassy a1qe) 91
WYVNI-LYINY T F269-199-66-5665  TG//E855782 - ApquIssy apqe) ST
INY - WyWnl T £26%-199-56-5665 G9/62957 /44 A quassy s[qr] 2
- saLiquassy 21qe]
.- T S5IE-¥11-66-028% . UGE3RIS OLPRY £SE JWA/3N €T
1 G§S19-0E9-66-1285 Hvvny 2t
R S T . B98635AJ A1quassy juaddng Tt
Sl . ¥ 208.-281-66-055% luncuydcyg 01
» . T 567066A4 | Klqusssy areig Gurimaoy 5
1 1900-039-66-0285 HY Jeg Buiiunoy g
T Z500-089-66-0285 HT Jeg Gurjunoy I3
. ¥ EY0T-6V6-B5-DVES - Jeqany Buiysng g
¥ ¥80T-6F6-56-0%ES J2q4ny Buiysrg g
T S9¥9-0£9-56-0285 1¥dHy 4
. T L5¥B-0E9-65-5865 ~ 3uawslF suuIruy £
. . 1 95¥B-0£9-66-5865 BT PLUSLUY 2
R -1 S6¥9-DE9-66-5965 .h.EEmmm« I589 EUUITIUY T
. £33 -8l yoons a3y TOH AA no_.wm:m.rmmm wazf
AYEYS {1)¥a0 zH. BLOYY YESE J¥A/HN TIVLSNI 0L QIHINGIY SHALT T Tiavl
' . 1 A0 BS0S-BZ9-G65-DEES 1adSeH zoyz @
. T #3) 5882-959-66-0285  9I12[d tsag) T-p2
' 1534038 0} mm.mﬁ JUCRBLUNPIL BULMO[103 Ayl uanzay  pz
) oo ’ oo .. | SWR3r quepunpay
. . "EBETY Yoagpuay .Emm Y1l# 33UEPLODIR UL OLpey vese J@Asun
341 30 _.Erumumuo UL D33 pue zo 0%. cuu:am Jagsey Em.ﬁmm Bl 135 g2
- ’ SYITYD ugi3ouny
] i "sAL[3 219P) Bupisixa Bupsn
) SuNJ Uy 3Jnd3s *g ALy ul uMoys SB SBLIW2SS2 3[ged |[E 1D3uue pue alaoy ZZ
i ’ i SatL[guesse |qery
- ’ . oiped .
2yl 4o di) Jusdy ay3y vo (BULMJI3Y YIJER JYZ 0 ([Z) [8Ii4102(3 -pEo] a4039% 12
R 1]
208 "ON J3Sul 1su] - . - zc,H.w«.uH._m.:n_ 130d4ns

2It-262-H-0085 - I INIWA A0S AMHY - ..



5800-4-202-412
Inst Instr Ho. BO2

n_.:.% 2-2-
Page B

Antenna pase assenbly

[ABLE 2 FIXIHGS DETAIL .

Kounting plate assembly

TUAAN

Support assembly and TUAAM A

ARFAT

Mounting bar 1¥ and RH

Shackmounts

ARMY EQUIPMENT
SHPPORT PUBLICATION

fesignation

HSH/FY Ne.

Operation Ro. .

3.

4

5 6 7

Bolt, hex hd 1/4 URC = 3 1g

Screw, hex hd, 5/16 UNC x 1 1g st1 zinc pl
Screw, hex nd, 5/16 UNC 5/8 1g sti zinc pi
Screw, hex hd, M8 x 20 1g sti zinc pl
Screw, skt hi, M6 x 30 1g stl zinc pl

screw, ©sk hd, 10-32 URE x Emﬂmmﬁﬁ.nng
Rut, ordimary M6 stl -

fus, plain 10-32 UNF

Washer, saakeproof, internal tooth 1/4 st .
Washer, shaksproof, internal teoth 5716 stl

Washer shakeproef, internal tooth M6 stl
Wosher shakeproof, internal toath 3/16 st
Yasher shakeproof, internal tooth ME st1
Washer plain, 1/3 stl S
Vasher plain, 5/16 stl

Wesher plain, MG stl -
Washer plain, 3/16 stl

Washer plain, M6 large 4ia, FOrm G, stl-
Washer plain, M3 stl

5306-59-541-1529
5305-39-941-0700
5£305-59-941-0657
5305-99-122-5366
5305-99-~122-3078

5305-99-941-1738
5310-50-172-5295
5310-95-941-2419
5310-09-100-6945
5310-93-191-0187

5310%55-138-8379
5310-99-914-0112
5310-099-636-4996
5310-99-120-4032
5310-09-941~B60B

5319-29-122-6474
5310-89-941-8179
5310-99-139-0070
5310-99-122-6475

15
16

®

16

Sep 93




ARMY EQUIPMENT DA . 5800-H-299-412
SUPPORT F_‘UBLICATION ' _ _ ' : Inst Instr No. BOZ )

. ARFATA  TUAAM A’ "A'SET A/BASE

UKIVRC 353
‘N SET

I::j "F‘RO'NT

Fig 4 Location diagram |

A . ’ Chap 22
Sep 93 | I + Page 9




5B00-H-292-412 - T .- ARMY EQUIPMENT

Inst Instr No. BO2 . T SUPPORT PUBLICATION
| CABLE ROUTEING/CONMECTIONS B
Ref Ho. ’ Part Nn; : Cable Type ’ Route/Connection
13 FV745820/65 ~ cotax TUAAM A-Antenna A
14 - FV745837/51 b way .  ARFAT A-TUAAM A
15 FV745811/54 . co=ax © " ARFAT A-TUARM A
16 FVO43761/11 2. way - PDB - Radio A
17  FV943774/16 6 wiy .. 1B3 - Radio A
158 . FV745757/174 - . 12 + screen. . ““ARFAT A-Radio_A
19 FV745811/118  coeax Radic A-ARFAT A
20 - FV9438117/16 Braid _ _ Radio A~Earth.
21 FY943811/11 . Braid | TUAAM A-Earth
Chap 2-2

Page 107 . . I . sep W



ARMY, EQUIPMENT ' I B 5800-H-292-412

SUPP_ORT PUBLICATION ' ' - . Inst Instr No, BOZ"

€17-PLAIN NUMBERS DEPICT THE ROUTEING AND °
CONNECTIONS OF CABLES TO BE INSTALLED,
() mmw NEV CABLE LIPS, -

. ' - - Fig 5 Cable routeing/connection diagram
‘ ‘ } } . Chap 2-2
Sep 93 - I Page 11




5800-H-292-412 T |
Inst Instr No. BOZ » ~ SUPPORT PUBLICATION
. UK/VRC 353 *A TELEPHONE
I OUTLET
»’"“"«j\
Caup102  REDS i Fvs4aassn . °y.
By 2 N
i I ARFAT RF ‘
e Fy943311/1s
' LH
o _ ANTENNA .
PDB " y ’ ‘f ] -
L — : A’ ‘ UARH “A
I ARFAT "R bypaset1 /54 o
l Pt S Ry
I Fv745811/11 ,
L ‘ LA ‘ FV745837/5]1
Fvaasrrasg | V7457577174 FV745820/65
FV343811/11 '
- l,_r‘\ .
' ET SEiSETZBVS
S £TIe O 2 agTic -
W 183 e NEN
3
I.
Fig 6 Interconnection diagram
Chap 2-2 .
Page 12 -Sep 93

ARMY EQUIPMERT




ARMY

SUPPORT PUBLICATION

Para

VUL Gt NS

EQUIPMENT | . — 5800-H~292~412

" CVR(T) SABRE FITTED WITH UK/VRC 3538 RADIO -
CHAPTER 2-3

© CES. BRICK INSTALLATION INSTRUCTION

1}

, SUBJECT:.-instaTTatiun Kit Electronic. Equipment for
UK/VRC 3538 Radia in CVR(T) SABRE

- CONTERTS

GENERAL INFORMATION :
Introduction- - -~ -
Estimated time required :
Action required by -
stores, tools and test equipment

“ Associated. publications
Information

INSTALLATION =~ -

" Marning -

"‘ ?
12

© 13

16 .

Y
18
19
22

- 23
24

Table

.
2

- Fig

- YT TCNPRY TN

Sep 9

Caution _

General notes . :

Preparation-of vehicle ‘ - o

Installation of CES items (WARNING) (CAUTION)
Antenna base radio B - o .
TURAM B .~ .- '

ARFAT B~

Radio mounting bars

UK/VRC 3538 radio

Cable assemblies

Function chécks

Redundant items '

Items required to install UK/VRC 353B Radio in CVR(T) SABRE
Fixings detail i C S R K

Antenna base assembly
TUAAM and ARFAT moiinting

" UK/VRC 353B radio mounting

Location diagram
Cable routeing/connection diagram °
Interconnection diagram

3. » R

. Inst Instr No. BO3

Page

C g

Chap 2-3
Page 1




5500-H-292-412  — . © ARMY EQUIPMENT
Inst instr No. BO3 . ; ' -~ SUPPORT PUBLICATIOK

GENERAL INFORMATION

INTRODUCTION - | .

1 The CVR(T) SABRE veh1c1e was deve]oped as a resu]t of the amalgamat1on of a
CVR(W) FOX turret and a SCORPION hull. - This instruction details the .
1nsta11at1on of a UK/VRC 3538 Radio fitted to CVR(T} SABRE
'ESTIHATED TIME REQUIRED

2 The total time requ1red to install the UK/VRC 353B Radio is 3 man hours
broken down as fo11ows' :

2.1 Insta11at1on of UK/VYRC 353B Rﬂd]D 3 man hours.
ACTION REQUIRED BY
3 The f0110w1ng actions are requ1red; _
3. 1 Units affected. When: instructions have been received through staff

" channels, demand the stores, and upon receipt, request REME to 1nsta11 the .
equ1pment. :

3.2 REME and R. S1qna]s Units’ authorised to_carry out un1t field and base
(REME oniv) repalrs , .

3.2.1. Insta11 the equipment as détai]edlin these instructions.

3.2.2 Endorse the veh1c1e 1ogbook AB 413 (rev1sed) with the
1nsta11at1on details.

STORES, TOOLS AMD TEST EQUIPHMERT

4 ‘The ntjowing‘stores, tools and test equipmentlare reqdired:

4.1 Stdres fo be demahded

4.1.1 CES 44548 Insta11at1on Kit E]ectron1c Equ1pment _
‘ for UK/VRC 353B Radio in CVR(T) SABRE _Qty 1

4.2 ‘Stores to bg obtained loca1lg
Approved degreas1ng agent
4.3 Stores to be manufagtucg
N
4.4 Spegial tools
Nil

4.5 Test equ1pment

4.5.1 6625 99 786-5771 Test Set Bond Res1stance DT 109.

Chap 2-3 A o : ‘ ' _ ' :" B
Page 2 ' ' | ~ Sep 93




ARMY EQUIPMENT .  5800-H~202-312
SUPPORT PUBLICATION | | Inst Instr No. BO3

ASSOCIATED PUBLICATIONS

- 5 The following pubiications are associated with this installation:

5800-A~200~821 AESP £ System Earth Bond Tésting
6625-J-102 . . AESP Tgst Set Bond Resistance DT 109
5995-C-100~521 .AESP L1 System Cable Repair Techniques
" COMMS INST AGQ9 EMER Maintenance of Engineeririg Integrity |
Misc Instr No. 3 T T o ‘
CES 44548 . CES . . IKEE UK/VRC 3538 in CVR(T) SABRE
61383 . . U Radio- Station UK/VAC 363
INFORHATIUNi , B .

-6 If any further information is required regarding this installation,
application should be made to: = -

Commanding Officer :

Electronics Branch REME
.Leigh Sinton Road

MALVERN : »
Worcestershire, WR14-1LL., = .

giving all relevant details and quoting this AESP.
L o INSTALLATION
* WARNING | . | _ L
SOLVENTS, WHEN WORKING WITH DEGREASING AGENTS ENSURE THAT BOTH THE VEHECLE
_ AND THE WORKING AREA.ARE ADEQUATELY(VEHTILﬂTED. ; _ o
CAUTION _ o _ ‘
. gARTHiHG. Good earthing i essential for the e?ficient working of this
installation. A1l earthing points must be scraped down to bare metal and

‘cleaned with an approved solvent. This also applies to the raised metal -
rings arcund fixing holes of the units employing. base belting.

© GENERAL NOTES

7 The regommendéﬁ procedure for the use‘of washers and earthing connectibns }
15 gaven in AESP 5800-A-200-821, General Instruction Ro. 1. :

8 The abbreviations 1.h.s. and r.h.s. denote the left and right hand sides of

the vehicle facing forward and viewed ‘Ffrom the rear of the vehicle, A1l other

references to the left and right hand are with respect to the observer facing
the front of the equipment. .

9 Table 1 Tists the main kit items of this ingta11ation.'

‘Chap 2-3

Sep 93 . M | o Page 3




5800-H-292-412 - - - _  ARMY EQUIPMENT
Inst instr No. BO3 | . | | SUPPORT PUBLICATION

10 Table 2 Jists the fixings, together with the oparation for which each .
‘fixing item is'reguired. These.operations are listed 1 to 7 in Table 2 and
- correspend to operations 1to 7 in the text.

11 The number shown in- brackets after an 1tem designation refers to the item
number in.Table 1.

PREPARATION OF VEHICLE

12 Before commencing instaliation, turn Béftary Masterwaitch to GFF.:
INSTALLATION OF CES ITEMS |

WARNING - SOLVENTS - SEE WARNING. .
" CAUTION lEARTHING - SEE CAUTION.

Antenna base radia. B

13 Remove the antenna cover plate, and gasket (fitted in BOl) from the B
radio antenna base outlet Tocated on.the vehic]a RH s1de - Retain w1th the

f1X1ngs for possible future use.

14 Feed the. strazght end of Cable Assemb]y (14) from 1nsrde turret through
the centre hole in the antenna base mounting bracket (r.h.s. ) and connect to

tha Anfenna Base Assembly (1).

15 Secure the Antenna Base Assembly (1) to the mounting bracket as shown in .
Fig 1. (Operation 1). - : : .

ANTENNA ELEMENT -

BOLT HEX HD )
B TS
ho -'*-""--WASHER SHAKEPROOE b, 3
INTERNAL TOOTH ir4

@ WASHER PLAIN 4
), | ‘

BASE ANTENNA.

SUPPORT
ANTENNA BASE.

: . SPACER -ASSEMBLY
- \-._ - ’
= -- — == MOUNTING ('B"SET) _
: AT e -
- \.’ oY, - Y EWO q

2 } ﬁ\ l?ﬁr TE'L.EPH}NE oune; o
9 :
Fig 1 Antenna base assefibly
TUAAM B

16 Fit the TUAAM (12) to ‘the interior turret RH .side, as shown in Fig 2%

16.1 Ensure that the r.h.s. plate is drillad in accordance W1th EMER Comms
Inst J 705, Instr No 0, Issue 2. ‘ ) _

16.2° Locate the three fixing ho1es in a tr1angu1ar formation on the
intertor turket r.h.s. rear. ,

Chap 2-3

Page 4 - . Sep 93



ARMY EQUIPMENT I 5800-H-292-412
SUPPORT PUBLICATION - — . Inst Instr No. BO3

. 16,3 Fit Mounting Plate Assembly _(9) over the three fixing holés and
o secure. Secure one end of Lead Electrical (22) under the ¥ront RH fixing .
- screw. (Operation 2). : ' :

16.4 Assemble Bu?shings_Rubber (5 and 6) on TUAAM (12), refer to Fig 2.

16.5 Fit TUAAM (12) over the four studs on the Support Assembly (11), so,
that with the TUAAM facing forward the slotted part of the support assembly
is on the r.h.s, of the equipment, and secure. (Operation 3). -

16.6 Fit the supﬁorf assembiy and TUAAM to the Mounting Plate Assembly (9)
fitted in para 16.3, and secure. - (Operation 4). '

16,7 Connect the free end of Cable Assembly (14) and Lead Electrical (22)
“to the TUAAM (12). . . | |

. ARFAT B

‘ ‘ 17 Locate the ARFAT (4) ‘aver‘ the two .rema"ining holes on the Mouh.ting Plate

Assembly (9) and secure. Refer to Fig 2. (Operatiun 5). '

TUAAM NUT
- WASHER PLAIN i,
BUSHING HUBBER -
(CONICAL) .
" BUSHING RUBBER
{SQUARE)

xh

PLATE MOUNTING
AZSEMBLY

. [ B
SUPPORT M
ASSEMBLY —

SCREW HEX HD ==
5 /16.x 578

B | WASHER SHAKEPROOF™
. INTERNAL TOOTH /16

WASHER PLAIN 51§

| SCREW HEX HD
56X

229 WASHER SHAKEPROOF
INTERNALTOOTH 5115

WASHER PLAINS/G <~

’J' ‘ .

SCREWHEX Hp L@ /

X2 Ma x2¢

WASHER SHAKEPROOF
INTERNAL TOOTH M3

o ARFAT )
Fig 2 TUAAM and ARFAT mounting

HG258 -

. ‘ , : Chap. 2-3
Sep 93 _ I - Page 5-




5800-H-292-412 O — ARMY EQUIPMENT
Inst instr No. BO3 . * SUPPORT PUBLICATION

Radio mounting bars

18 The UK/VRC 3538 Radio is mounted on the rear sill to the 1.&.5..of'the'
A Radio set. Fit the UK/YRC 3538 Radio as shown in Fig 3:

. 18.1 Remove the radio tray from the rear si11 plate and retain the
fixings., : .

_iB.Z With reference to Fig 3, Fit a bair of Shockmounts (10) to Mounting
Bar LH (7) and Mounting Bar RH (8). (Operation 6).

18,3 Position the radic tray so that the slot-is on the RH side.

18.4 Fit the mounting bars and assembled shockmounts to the inner two sets
of four holes on the 1.h.s. of the radio tray, ensuring that the mounting
" bar securing clamps are towards the front. {(Operation 7). :

18.5 Repiace thé radio tray and -secure with the retained fixings. JSecure
one end of Lead Electrical (21) under the front RH cable clip.

| - NUT PLAIN 13-32 UNF
19.1*""M’ﬂ

WASHER SHAKEPROOF L 4 16
""" INTERNAL TOOTH316

Oyt -————=\WASHER PLAIN 315
MOUNTING BAR LH.

SCREW SKT HD
M6X30 (x4)

‘ o . k : _\‘-\ |
\. s 45 B ¢
Mocmoum (x4)

e

Y\\\:WASHER PLAIN M6
\WASHER SHAKEPROOF L4

SCREW CSK HD

1032x172{x18) INTERNAL TOOTH M§&
NUT PLAIN M6
E ) .
t Fig 3" UK/VRC 3538 radio mounting -

UK/VRC 3538 radic

19 Unscrew and pull forward the clamping screws on the radio mounting bars.
Locate the V-shaped slot entrances in the rear base of the radio with the
alignment keys on the mountings, and slide the radio to the rear of the
mountings until it engages with the dovetail wedges. '

Chap 2-3 . . B _
. Page 6 | . . Sep 93



’ g - & @bed . T g6 das
; - £-2 deyy - R
- - : ; . - © | YHEI-KWN1 T 0910-199-66-5G65 I1/¥TQEt6A 1EILITIB(F pea] 22
' : ) . YIAEI-OLPRY [ 0E6P-199-66-5665 G1/1IBSEGAL [B3it1a8[] pea] (2
; . - : . ‘ <. .| IyIYV-01pRY T 2Z6p-199-656-5665 BEL/TIASHZIAL Al qmessy slqe) = 02
. - - . . - OLDRH-JYAy 1 - SI67-199-56-5665 5/1/6L00/Ad Arquassy s[qe) - &1
- . - .| OLPRH - £HI [. 626F-199-66-5665 /I/Ff/Ev6AT | guessy a[qey gl
‘ ) . . . - -0lpBY - 8d T [Z69-199-66-G669 Z1/19/5b6A4 Alquassy alqe] | f1
g o o . WYYNL-1Y49Y T BOSE-{59-56-566% . ¥5/TT89bAd Atquassy s[gey 8T
I . WANL-1V48V T b26b-199-66-5668 [S/7EBGHZAS Apquassy 2 qey . gf
. : - -0V - WYVAL T £267-T99-66-G568 99/6285¥LAd flquessy s|qey i
B ’ i s3I qESsSY dqe)
: . . b S5EE-¥1I-56-D2BS ' L UBLieIs OLDRY £5F JUASR ST
s . - - T 58I9-0£9-66-TZ88 - ) wnE 2y
- . . I . 658686AS Apquessy jaoddng 11
. - - s t 208.-201-66-GHES unom{doys gL
. . - - : T1- ) D02066A3, Alquassy aleid Suijunoy [
T 1900-029-66-0285 HY Jeg Buijunoy g
1 2900-029-65-0¢B5 - H1 J=g Buiunoy £
: .- bt E0I-6v6-66-0¥ES J3qgny Buiysng 9
. . ;  YBOT-6V6-66-0FES . egqny Bulysng g
- 1. SSYB-BES-66-DZ8S . 1y4uv ¥
- . I [5b8-0E3-66-9865 . Jualia| 3 eauajuy £
- ~ . T 9%¥3-DE£9-56-5865 - - TUAUWA| ] BUUSILY z
- . oo T 56%9-0E9-56-5865 Apquassy 9seq TUUY I
' . i . A3k, 0§ dPels o1EN "oy id ] uoLjeubisag Hall
: ‘ . . S - Faavs (1)HA3 NI OIGVY 9ESE WA/ TIVISKI OF GIUINUSY SKALT 1 218w
B : ‘ . S . . 1 A0 5905-B2Y-66-0ELS 1esER 2R

- o o . . T A 5882-tE9-56-0288
. . ) - . . "mm.u.n..ww 0} SWalL jUBpuUNpaJd Buimol |04 8yl UJalsy 2

. . - . . sue3) pitepunpay

el d Joacy 1 e

- .. - : ) “EGETY - NBOGPUER JaS( 1l 2IURpIeDIR U GLpey 9EGE JUA N
’ 341 jo uctiesade ayy Noays PUE ‘NG 01 YoIikg Jaisey AJelieg syl 185 £z

- : o : . : - SYoal tor3sang
- : - ‘ , - o B *sd1[D 21qeds Bulisixe Suisn
: . . SUNE UL 24A33s ‘g H14 uL uMDYS Sk saLiguasse ¥1qeD [}B 1J8UUDD DUR SIngy ZZ

- : ' . ’ ‘ S R o . "7 ssijgeosse ajge)
. L . : a *oLpes

T ‘ N 343 4o di] Juoui Byl uo [eurmiay yiues syl o3 (1z) LEALI3IB|] pes] 240385 [z

- Lo . . . o - . ) . "uoLilsod L OLPRZ 3] 2Jdmdas
. . . . 01 sJeq Buijunol oLped Y1 L0 quody 941 1P sMaJads DuLdwe[s 9yl usiybL: gF

L - . ‘ : | 0B CON 1SUL 1SUp - Co NOLLVDITARd [¥0ddns
. . .o : | 2Tb-262-H-008% ...I .EwﬁHamEﬁ



580D-H-202-412 Co . : [ ] 8

- ' g . ) ABMY EQUIPHENRT
inst Instr No, BO3 ’ . . . - .

. ] o . SUPPORT PUBLICATION

TABLE 2 FIXINGS PETAIL

Antenna base assembly

Mounting plate assembly

TUARM .
. Support assembly and THARM B

ARFAT

Mounting bar LK and wr

m:ﬂnwsozuﬂm .

Designation

HSR/F¥ No.

gperation Ho.

‘3 1 5

Bolt, hex hd 1/4 UNC x 3 g : ©o
Screw, hex hd, 5156 UNC x 1 lg 'stl zinc pl -
Screw, hex hd,” 5/16 UNC 578 1g stl zimc pl-
Screw, tex hd, M8 x 20 la stl zinc pl :

 Screw, skt hd, M6 x 30 1g stl zinc pl

Screw, csk hd, 10-32° UNF x 172 1g stl zinc pl
Nut, ordinary M6 st} .

Nukt, platn 10-32 UNF_ ~ - :
Washer, shakeproof, intarmal iooth 1/4 stl
Washer, shakeproof, internmal tooth 5/16 stl

Washer shakeproof, internal tooth MG st
Washer shakeproof, intermal toeth 3/18 stl
Washer shakeproof, internal tooth MB stl
Hasher plain, 1/4 st1 -

Washer plain, 516 stl

Washer plain, M6 st1 - .

Washer plain, 3/16 stl . . .
Hasher plain, #6 large dia, Form &, stl
Washer plain, M8 sti1 -~

5306-99-941-1529
5305-99-951-0700
5305-99-941-0697
£305-89-122-5366
5305-99-122-3078

5305-99-941-1738
5310-9%9-122-5255
5310-99-341-2418
5310-09-100-6945
£310-99-161-0187

5310-99~138-8373
5310-99-914-0112
5310-99-635-2996
£310-99-120-4032
5310-029-241-86028

5310-99-122-64754
5310-99-941-8179
5310-39-139-0070
5310-99-122-6475

15
&

ig

16




!
i
i
i
i
i
I
i
i
!

ARMY EQUIPMENT - D 5800-H-292-412
SUPPORT PUBLICATION - . Inst Instr No. BO3

. UKIVRC 352

‘ X B
B SET-ABASE " e /

H 6229
’

‘.FRONT - . o .' D :
- RE.‘AR. o o - L

Fig 4 Location diagram

- L . Chap 2-3
‘Sep 93 - I Page 9




5800-H-292-412 -
Inst Instr No. BO3

Ref No.

22 FV745829/65
23 FV745837/51
24 FV745811/54

. 25 FV943761/12
26 FV943774/17
27 FV745757/175
28 FV745811/118
29 FV943811/16
30 FV943811/11

Chap 2-3

Page 10

part Ho.

CABLE ROUTEING/CONNECTIONS

" Cable Type

ARMY EQUIPMENT

SUPPORT PUBLICATION

Route/Connaction

TUAAM. B=Antenna B .
ARFAT B-TUAAM B
ARFAT B-TUAAM B

PDB - Radio B
1B3 ~ Radio B
ARFAT B-Radic B

Radio B-ARFAT B

Radio B-Earth
TUAAM B-Earth

.Sep g3



ARMY EQUIPMENT | R — |  5800-H-202-41
SUPPORT PUBLICATION - “ | * Inst Instr No. 803

NOTES "vi. BRI o .

€13 PLAIN NUMBERS DEPICT THE EOUTEING AND -
" CONNECTIONS OF CABLES TO BE INSTALLED,

(2) wew NEW CABLE ELIPS. , .

Fig 5 Cable routeing/connection diagram

. _ : Chap 2-3
Sep 93 | R - Page 11




5800-H-202-412
Inst Instr No. BO3

- ARMY EQUIPMENT |
SUPPORT PUBLICATION

UK/VRG 353 '8’ _TELEFHONE
CUTLET
- o 943869/1
28Y :) . N
[ | AREAT RPo :
— ;—~1\~f&~ ] Fy943811/16 ‘
- o _ NTENNA
e i ARFAT ’'B" TUBAM ‘B”
! ' ‘ FV745
% - e 1 N - M‘)lﬁﬂl :
V7458111 x
{_ Fv9§s7s1/12 1 py745a37/51 “}SKZISKS : -
FVR43774/17 . FV745757/175 A FV745823/65,
‘ Fy843811/11
! éré1ér£v
LB C @
ACTIC © ° AcTiC . ' |
| I o e EX1BTING
g 183 T
2 \
I .
Fig 6 Interconnection diagram ' ' .
Chap 2-3 - '
Page 12  _ Sep 93




ARMY EQUIPMENT - .
 SUPPORT PUBLICATION o :

Para -

CHAPTER 2-4

CES BRICK INSTALLATION INSTRUCTION

5800-H-292-412 -
Inst Ingtr.No. BD4

CVR(T) SABRE FITTED WITH D.C. CHARGING UNIT (DCCU) AND .BATTERY HOLDER

SUBJECT: TInstallation Kit'E1ectrunic Equipment for

DCCU in CVR{T) SABRE

CONTENTS

GENERAL " INFORMATION

1 Introduction '
.- -2 Estimated time yequired
, -3 Action required by
e 4 . Stores, tools and test equipment
- 5 Associated publications
6 Information. =~
| INSTALLATION .
Warning
"~ Cautien
7 General notes . _
12 "Preparation of vehicle . . '
'Installation of CES items (WARKING). {CAUTION) -
13 DCCU and battery holder - o '
21 Function checks o
22 Redundant items: .
Table . _ _
, 1 Items required. to install DCCU in CVR(T) SABRE
: 2 Fixings detail ' :
"l Fig
-1 DCCU and battery holder
2 Lacation diagram L
3 Cable routeing/connection diagram - - '
4 Interconnection diagram '
Sep 93 - I——

Page

=W ey

Chap 2-4
Page 1




§800-H-292-412 . . N © ' ARMY EQUIPMENT
Tnst Instr No. BO4 ' : * SUPPORT PUBLICATION

. GENERAL INFORMATION
INTRODUCTION
1 The CVR(T) SABRE vehicle was developed by the amalgamat1on of a CVR{H) FOX .
turret and & SCIMITAR/SCORPION hull. This instruction detafls the _
installation of 'a D.C. Charging Unit (DCCU) and bracket to hold three Clansman
man pack radxo batteries.

ESTIMATED TIME REQUIRED

2 The total time required to install the DCCU and Battery Ho1der is 2 man
hours broken down as fo]1ows

2,1 Insta]]at1on of DCCU and Battery Ho]der 2 man hours.
ACTIDN 'REQUIRED BY. ‘ ' | |
3 The-f011ow1ng actions are required- , .
3.1 n1ts affected. When instructions have been received through staff

-channels, demand the stores, and upon rece1pt request REME to install the
- equipment.

3.2 REME and_R. S1una]s Units author15§g to carry out un1t field and base
(REME only) rena1r5

3.2, 1 Install the equipment as detailed in these instruct1ons

3.2.2 Endorse the vehicle logbook AB 413 {revised) wwth the
1nsta1]at1on details.

STORES, TOOLS AND'TEST EQUIPMENT
‘4 The following sfores, tools and test equipment are required:

. 4.1 Stores to be demandeg

4,1.1 CES 46781 InstaiTat1on Kit E]ectron1c Equ1pment
: S for pecy din CVR(T) SABRE A Qty 1

4,2 Stores to be obtained Tocally
Approved degreasing agent..
' 4,3 Stores to be manufacturad:

N,
4.4 Special tools
Nil.

4.5‘ Test egu:gment . _
4.5.1 6625-90- 786-5771 Test Sét, Bond Resistance DT 109,

Chap 2-4 o _ ' . . -
Page 2 T Sep 93



ARMY EQUIPMENT - © R | . B800-H-292-412

SUPPORT PUBLICATION : i ' Inst Instr No, B4

'ASSOCIATED PUBLICATIONS

5 The deiowing publications are associated with this installation:

Code No:  “Tyge - Title . |
5800-A~200-821 AESP 31 System Earth Bond Testing
6625-J-102 AESP - : Tgst Set Bond Resistance DT 109
5995-C~100-521 . AESP C'I System Cable Repair Techniques
COMMS INST Abﬁg - EMER . Maintenance of Engineering Integrity
Misc Instr No. 3 | . _ ‘ L -
CES 46781 © | CES' (IKEE for DCCU in CVR(T) SABRE

" INFORHATION |

6 I any further information is réquired regarding this installation,
application should beé made to: - ¢ . : :

Commanding OFficer

Electronics Branch REME

Leigh Sinton Road -~ .-
 MALVERN .
Worcestershire, WR14 ILL,

giving all relevant details and quotﬁng'this AESP, ‘
| | " INSTALLATION
WARRING -

SOLVENTS. WHEN WORKING WITH DEGREASING AGENTS. ENSURE THAT BOTH THE VEHICLE
AND THE WORKING AREA ARE ADEQUATELY VENTILATED. S ;

: FAUTION"

EARTH BONDING. Earth honding is an essential part of the installation.
Poor bonding will degrade the performance leading to veduced operational
range and susceptibility to RF interference (RFI). A1l earth bonding

~ points, harness braids, serews, tapped holes and braid contact area must be

free from paint and degreased using an approved. solvent, This also applies

to the raised metal rings_of harness control hoxes base belting.

GENERAL NOTES

7 The recommended.procedure for the use of washers and earthing connections
is given in AESP 5800-A~200-821, General Instruction No. 1. o
8 The abbreviations 1.h.s. and r.h.s. denote the left and right hand sides of
the. vehicle faging forward and viewed from the rear of the vehicle. ATl other
- references to the left and right hand are with respect to the observer facing
the front of the equipment. : ‘ .

9 Table 1 lists the main kit items of this installation.

' Chép_ZﬂQ

Sep 93 - I D - Page 3




5800-H-292-412 © - ARMY EQUIPMENT
Inst Instr No. BO4 ‘ i : SUPPORT PUBLICATION

10 Table 2 1ists the fixings, together with the operation for which each ' ‘l'

~ fixing item is required, These operations are listed 1 to 2 in Table 2 and
correspend to operations 1 te 2 in the text. . .

11 The number.shown in brackets after an item.designaﬁioﬁ refers to the item
number .in Table 1. L ' '
PREPARATIDNrOF VEHICLE .

12 Before cdmméncing installation, turn Battery Master Switch ta”OFf.
INSTALLATIOH OF CES ITEMS |

 WARNING SOLVENTS - SEE WARNING.

CAUTION EARTHING - SEE CAUTION.

pCCY and battery ﬁo1ﬁer

13 Fit screw csk M6 x 25 fc the RH flange of the DCCU (part of item 5) with . '
one each off M6 washer shakeproof and nut. ‘ : : '

14 Fit Lead Electrical (7) betweeﬁ the DECU and the RH rear fixing screw on

' . the Mounting Assembly (3} using one off washer.shakeproof MG, then it the’

Lead EVectrical (7), ancther washer. shakeproof M6 and finally one off nut ME.

15 Remave the DCCU quick release pla{e from the Mounting Asﬁemb]y'(B) by
‘removing the M8 fixings. -Retain the fixings for re-use.

16 Fit the DCCU to the quick release plate, with the release plate lugs on -
the 1.h.s. Refer to Fig 1. (Operation 1). ; )

17 Refit the DCCU and quick release plate to the Mounting Assembly (3} using
the retained fixings. . ” '

18 Lay in Cable Assembly (6}, as shown in Fig 3, and secure into the existing

cable run with the existing cable clips. Connect to socket 4 of the turret

power distribution box. : . ‘ - o

19 Position the Mounting Assembly (3), with the DCCU to the rear, on the .
turret sill to the right of the UK/VRC 353A Radio, as shown in Fig 2. Fit a.

Spacer (4) under each of the corner fixing holes and secure. (Operation 2).

20 Secure the three Radic Batteries in their holder and connect the DCCU to
battery cable (part.of ftem 5), between the DCCU and any battery..

Function checks .
-21 Set the Battery Master Switch'{o 0N, and check the operation of the DCCU.
Redundant jtems = '

22 Ni]. o ) ' ) . ' ' . -

. Chap 2-4 - ' ' L
Page 4 F | . : Sep 93



ARMY EQUIPMENT . — | 5800-H-292-
SUPPORT PUBLICATION ' : " Inst Instr No. géﬁ

| oeey
S > -
- : NUT M6
. . : {x4)
R WASHER SHAKEPR00F4 ¢ ' 7 T
. " EXTERNAL TQOTH ME- m s 5 WASHER
] i o , . . . =y e
. B L i) LOCK M8 x4}
o o B T =L, 'WASHER
: Bx i/
. - , ; Fwp _ @ FLAIN :MB [x4)
y : -_BUSHING
. : : “RUBBER
. : CONICALIKG)
SCREW HEX HO BUSHING '
gl i
. X
_ ~~SUPPORT ‘
WASHER ASSEMBLY
LOCK

174 {x 3)°

WASHER .
‘PLAIN W4

MOUNTING ASSEMBLY
{x3) ' -

SPACER
. [xhY

. WASHER SHAKEPROOF
EXTERNAL TOOTH 1/

HE269

Fig 1 DCCU and

battery holder.

' : ' : . " Chap 2-4
Sep 93 - I | Page §




5800-H-292-412 ]
Inst Instr No. BO4 _

TABLE 1 ITEMS REQUIRED TO INSTALL DCCU IN CVR(T) SABRE

- ARMY EQUIPMENT
SUPPORT PUBLICATION

Ttem Designation - FV No.

Nato Stock Ho. Oty

1 Bushing Rubber -.square .-+ . b5365-99-949-1043 . '4

2 Bushing Rubber - conical 5365-99-949-1084 4

3 - Mounting Assembly - FV2137027 o 1

4 Spacer Fv2051884 4
-5 . Station Kit Battery : 5820-99-628-9655 1

.~ . Charging ' : e
Cable Assemblies _

6  Cable Assembly FV2050950/1 1 DCCU - PDB
7 Lead Electrical FV2053549/1 1 DCCU-Earth

TABLE 2 FIXINGS DETAIL

1. DCCU

2. Mounting assembly

DaSignatinﬁ

NSN/FV No.

Screw, hex'hd 1/4 UNC x 1 3/8 1g stT zinc pl*
Screw, tsk hd M6 x 25 Tg st1 zinc pl s
Nut, plain M6 '

Washer, lock s/coil. 1/4 stl zinc pl

Washer, Tock s/coil M6 stl zinc pl

Washer shakeproof, external tooth, 1/4 stl
Washer shakeproof, external tooth, M6
Washer, plain, 1/4 Form A stl zing pl

| washer, plain, M6 large Dia Form €, stl

- 5305-99-760-2716
5305-99-122~5292
5310-99-~122-5295
5310-99-134-3860
5310-99-137-9232

5310-99-100-7777

5310-12-124-0890

5310-99-120-4032
5310-99~139-0070

zinc pl .

Chap 2-4

Page 6 | IR

Operation
No.
1 |2
: 4 -
1
6
3
.4 .
2
3
3
4
Sep 93



ARMY EQUIPMENT- - S  5B00-H-202-417
- SUPPORT PUBLICATION = ' , Inst Instr No. B04

DCCU AND BATTERY HOLDER

[::] FRONT

C ) o Fig 2 Location diagranm

Chap 2-4

Sep 93 * T Page 7




5800-H~202-412 P  ARMY EQUIPMENT

" Inst Instr No. BO4 _ o © . 'SUPPORT PUBLICATION
| - GABLE ROUTEING/CONNECTIONS - : _ @
Ref No. ~ Part No. o  Cable Type Route/Connection
3 FV2050050/1 . 2 'viay . DCCl - PDB
- 32 FV2053549/1 Braid | s ~ DCCU - EARTH
| .
Chap 2-4

‘Page 8 . IS o sep 93



ARMY EQUIPMENT
“SUPPORT PUBLICATION

NOTES LAl ]

[

| BB00-H-202-412
CInst Instr No. BO4

A1 PLAIN NUMBERS DEPICT THE ROUTEING AND
CONNECTIONS OF CABLES 7O BE INSTALLED:

Sep:93

Fig 3 Cable routeing/connection diagram

: Chap 2-4
-Page 9




5800-H-292-412 I : ARMY EQUIPMENT

Inst Instr No. BO4 - ‘ ‘ o SUPPORT PUBLICATION
- pcey -
. 2 FV2050350/1 L -
; ) ¢

- , S
. .

jT;_J [ O ..
8 Fvz083549/1 .

0 . T e e — e EXISTING -

ee———————~ NEW

Fig 4 Interconnection diagram

' Chap 24 : " -
Page 10 - Sep 93









